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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: Electrolux Major Appliances North America
3100 Hutchinson McDonald Road
CHARLOTTE, NC 28269

EUT DESCRIPTION: Module
MODEL: 5430042
SERIAL NUMBER: Prototype

DATE TESTED: 2013-12-08 to 2014-07-22

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass
INDUSTRY CANADA RSS-210 Issue 8 Annex 8 Pass
INDUSTRY CANADA RSS-GEN Issue 3 Pass

UL LLC tested the above equipment in accordance with the requirements set forth in the above
standards, using test results reported in the test report documents referenced below and/or
documentation furnished by the applicant. All indications of Pass/Fail in this report are opinions
expressed by UL LLC based on interpretations of these calculations. The results show that the
equipment is capable of demonstrating compliance with the requirements as documented in this
report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation, as described by the referenced documents. This document
may not be altered or revised in any way unless done so by UL LLC and all revisions are duly
noted in the revisions section. Any alteration of this document not carried out by UL LLC will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by NVLAP, NIST, any agency of the
Federal Government, or any agency of any government.

Approved & Released For UL By: Tested By:

// ) {//, r

Name: Michael Antola Name: Joseph Danisi
Title: Project Lead Title: Project Lead
UL: Consumer Technology Division UL: Consumer Technology Division

Page 5 of 321

UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of UL LLC



REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4-2009, FCC
CFR 47 Part 2, FCC CFR 47 Part 15, RSS-GEN Issue 3, and RSS-210 Issue 8.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 1285 Walt Whitman
Rd. Melville, NY 11747, USA.

UL Melville is accredited by NVLAP, Laboratory Code 100255-0. The full scope of accreditation
can be viewed at http://ts.nist.gov/standards/scopes/1002550.htm.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2.SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

4.3.MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

Test Uncertainty
Conducted Emissions (worst case 9kHz-30MHz) * 2.0, k=2 (95%)
Radiated Emissions, 30-200MHz, Horizontal * 3.6, k=2 (95%)
Radiated Emissions, 30-200MHz, Vertical * 3.8, k=2 (95%)
Radiated Emissions, 200-1000MHz, Horizontal * 2.8, k=2 (95%)
Radiated Emissions, 200-1000MHz, Vertical * 3.7, k=2 (95%)
Radiated Emissions, 1-18GHz (worst case, sSVSWR) + 4.9, k=2 (95%)

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1.DESCRIPTION OF EUT

The EUT is an 802.11b/g/n transceiver. The module is a small size module and consists of a
Broadcom BCM43362 single-chip, a ST STM32F205 MCU. It provides for the highest level

integration for electronic accessories featuring integrated IEEE 802.11b/g/n handheld device. It
cannot simultaneously transmit at the same time each antenna ports are turned on individually.

The WiFi NIU is the electronic component that will be added to Electrolux household appliances
and utilize the WiFi protocol to integrate them into a Home Area Network (HAN) for Energy
Management and various user interface functions.

The WiFi NIU was developed as a module to interface an appliance with an Electrolux standard
serial bus to a WiFi AP and eventually to an internet cloud. The NIU is certified as a module so
that it requires no specific testing when installed in an appliance.

The module has two versions the DAAS which went through all applicable tests and the
Macs version which only Radiated Emissions tests were performed the only difference
is in the digital apparatus portion the RF circuits are identical. The difference is in how
the serial interface is implemented. This only impacts the way the appliance physically
communicates

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum conducted output power as follows:

Frequency Range Mode Output Power Output Power

(MHz) (dBm) (mW)
2412 - 2462 802.11b 16.92 49.20
2412 - 2462 802.11g 10.15 10.35
2412 - 2462 802.11n BPSK 10.2 10.47
2412 - 2462 802.11n QAM 16 9.97 9.93
2412 - 2462 802.11n QAM 64 9.64 9.20
2412 - 2462 802.11n QPSK 10.2 10.47

Note: Worst case power measurement are indicated in table above

Modulations: 11b =CCK
11g = OFDM
11n = BPSK, QPSK, 16QAM, 64QAM

Data Rates: 11b =5.5 Mbps
11g = 6Mbps
11n BPSK = MCSO
11n QAM 16 = MCS3
11n QAM 64 = MCS5
11n QPSK = MCS1
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5.3.DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes a PCB (Fractal) antenna, with a maximum gain of 2 dBi.

5.4. SOFTWARE AND FIRMWARE

The firmware installed in the EUT during testing was Broadcom WICED Manufacturing Test
Application, rev. Software Development Kit 2.4.

The EUT driver software installed during testing was not applicable no drivers per the client

The test utility software used during testing was Broadcom WICED Manufacturing Test Utility
Application (wl.exe), rev. Software Development Kit 2.4.
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5.5.WORST-CASE CONFIGURATION AND MODE

Radiated emissions were performed with the EUT set to transmit at the low, mid, high channel
with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X,Y,Z, it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.

Worst-case data rates as provided by power measurements at each modulation and data rate
prior to testing:

Data Rates: 11b =5.5 Mbps
11g = 6Mbps
11n BPSK = MCSO
11n QAM 16 = MCS3
11n QAM 64 = MCS5
11n QPSK = MCS1
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5.6.DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Support Equipment List

Description Manufacturer Model Serial Number FCCID
DC power supply Universal power source 6050A N/A none
Laptop Compaq Presario CQ56 N/A none
I/O CABLES
1/0 Cable List

Cable |Port # of identical |Connector [Cable Type |Cable Length|Remarks
No ports Type (m)

1 1 2 AC wire <1.5m None

2 1 1 terminal wire <1.5m None

3 1 1 usB wire <1.5m None
TEST SETUP

The EUT is tested as a standalone module during the tests. Test software exercised the radio

card.

Note: KDB 558074 measurement procedures were applied.
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SETUP DIAGRAM FOR TESTS

120Vac, 60Hz

DC power supply

EUT 3
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
Radiated Emissions
Description Manufacturer Model Identifier Cal Date C%Ial?;e

30-1000MHz

Rohde &
EMI Receiver Schwarz ESCI7 75141 2014-01-29 |2015-01-31
Log-P Antenna Schaffner UPA6109 44068 2013-04-03 | 2014-04-03
Bicon Antenna Schaffner VBAG6106A 54 2013-04-03 | 2014-04-03
Log-P Antenna Schaffner UPA6109 44067 2013-07-09 | 2014-07-09
Switch Driver HP 11713A ME7A-627 N/A N/A

Sunol N/A N/A
System Controller Sciences SCo9V 44396
Camera Controller Panasonic WV-CU254 44395 N/A N/A
RF Switch Box UL 1 44398 N/A N/A
Measurement Software UL Version 9.5 44740 N/A N/A
Multimeter Fluke 83l MES5B-305 |2014-01-28 |2015-01-31
Above 1GHz (Band Optimized System)
Spectrum Analyzer Agilent E4446A 72823 2014-01-28 | 2015-01-31
Horn Antenna (1-2 GHz) ETS 3161-01 (26°)** 51442 2008-03-28 | See * below
Horn Antenna (2-4 GHz) ETS 3161-02 (22°)** 148107 2007-09-27 | See * below
Horn Antenna (4-8 GHz) ETS 3161-03 (22°)** 148106 2007-09-27 | See * below
Horn Antenna (8-12 GHz) ETS 3160-07 (26°)** [8933 2008-11-24 | See * below
Horn Antenna (12-18 GHz) ETS 3160-08 (26°)** 8932 2007-09-27 | See * below
Horn Antenna (18-26.5 GHz) ETS 3160-09 (27°)** |8947 2007-09-26 | See * below
Signal Path Controller HP 11713A 50250 N/A N/A
Gain Controller HP 11713A 50251 N/A N/A
RF Switch / Preamp Fixture UL BOMS1 50249 N/A N/A
System Controller UL BOMS2 50252 N/A N/A
Measurement Software UL Version 9.5 44740 N/A N/A
Temp/Humidity/Pressure Meter |Cole Parmer  [99760-00 4268 2012-12-22 12014-12-22
Multimeter Fluke 83l MES5B-305 |2014-01-28 |2015-01-31

* - Note: As allowed by the calibration standard ANSI C63.4 Section 4.4.2, standard gain horns need only a
one-time calibration. Only if physical damage occurs will the horn antenna require re-calibration.

Gain standard horn antennas (sometimes called standard gain horn antennas) need not be calibrated
beyond that which is provided by the manufacturer unless they are damaged or deterioration is suspected,
or they are used at a distance closer than 2D*\. Gain standard horn antennas have gains that are fixed by
their dimensions and dimensional tolerances.
** - Number in parentheses denotes antenna beam width.
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Bench Tests

Description Manufacturer Model Identifier | Cal Date CaDIa?éJe
RF Room 1
Spectrum Analyzer Agilent E4440A 82162 2013-08-14 |2014-08-14
Power Sensor Rohde & Schwarz [NRP-Z81 73137 2014-01-29 |2015-01-31
Temp/Humidity/Pressure Meter | Cole Parmer 99760-00 4268 2012-12-22|2014-12-22
Multimeter Fluke 83llI MESB-305 |2014-01-28 | 2015-01-31
Test Equipment Used
Description Manufacturer Model Identifier Cal Date Cal Due
Conducted Emissions — GP 1
ME5B- 2014-01-28 |2015-01-31
EMI Receiver Rohde & Schwarz |ESIB26 081
9252-50-R-24- |MESA- 2014-01-28 |2015-01-31
LISN Solar BNC 636
Switch Driver HP 11713A 44397 N/A N/A
RF Switch Box UL 4 44404 N/A N/A
Measurement Software UL Version 9.5 44736 N/A N/A
Temp/Humidity/Pressure Meter | Cole Parmer 99760-00 43734 2012-12-22 |2014-12-22
Multimeter Fluke 83V 43443 2014-01-28 |2015-01-31
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7. ON TIME, DUTY CYCLE AND MEASUREMENT METHODS

LIMITS

None; for reporting purposes only.

PROCEDURE

KDB 558074 Zero-Span Spectrum Analyzer Method.

7.1.ON TIME AND DUTY CYCLE RESULTS

The manufacturer had the duty cycle on >98 % during the evaluation for all modes

i Agilenf 10:53:04 Feb B, 2014 E T
A Mkr2 240 ps
Ref 30 dBm #Atten 40 dB -2.28 dB
#Peak 1E =
Log v s %
10
dB/
Ofist
12
dB
l
Lgfv
W1 52
Center 2.412 000 GHz Span 0 Hz
Res BW & MHz #WBW 50 MHz Sweep 5 ms (1001 pts)
il atker Trace Type > Pois Amplitude
1R (1] Time 6543 |15 21.08 dBm
14 (1] Time 2.045 ms -1.50 dB
2R 01 Time 3T74ms 21.57 dBm
A (1] Time -0 = -2.28 dB
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8. ANTENNA PORT TEST RESULTS

8.1.802.11b MODE IN THE 2.4 GHz BAND

8.1.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-210 A8.2 (a)

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with the RBW set to 100 KHz and
the VBW to 300 KHz >= 3 x RBW, peak detector and max hold.

RESULTS ANTENNA PORT 1

Channel | Frequency| 6 dB Bandwidth | Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 8.33 0.5
Mid 2437 8.58 0.5
High 2462 8.58 0.5

RESULTS ANTENNA PORT 2

Channel] Frequency| 6 dB Bandwidth | Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 8.67 0.5
Mid 2437 7.83 0.5
High 2462 7.83 0.5
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

6 dB BANDWIDTH ANTENNA PORT 1

6 dB BANDWIDTH LOW CH
- Agilent 11:51:36 Jul 14, 2014

Project:

Ref 20 dBm Atten 20 dB

A Wlkr2 5.33 MHz
-0.75 dB

#FPeak
Log

10
dB/

Ofist
12
dB

DI
39

dBm

LghAv

V1 52

S3 FC
M I,

rif):
FTun

Swp

Center 2.412 00 GHz

#Res BW 100 kHz #VBW 300 kHz

6 dB BANDWIDTH MID CH
- Agilent 12:05:10 Jul 14, 2014

Project:

Ref 20 dBm Atten 20 dB

Span 50 MHz
#Sweep 100 ms {601 pts)

A Wlkr2 5.58 MHz
-0.04 dB

#FPeak
Log

*

10
dB/

Ofist
12
dB

DI
4.6

dBm
LghAv

V1 52

S3 FC
AA,

rif):
FTun

Swp

Center 2.437 00 GHz

#Res BW 110 kHz #VBW 300 kHz
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Span 50 MHz
#Sweep 100 ms {601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH HIGH CH

- Agilent 12:08:14 Jul 14, 2014

Project: A Mkr2 858 MHz
Ref 20 dBm Atten 20 dB 0.23 dB
#Feak
Log
10
dB/
Ofist
12

dB

DI
57
dBm

LghAv

V1 52
53 FC
Ady
rif):
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
#Res BW 110 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH ANTENNA PORT 2

6 dB BANDWIDTH LOW CH

- Agilent 12:118:37 Jul 14, 2014

Project: A Mkr2 867 MHz
Ref 20 dBm Atten 20 dB -0.94 dB
#Feak
Log
10
dB/
Ofist
12

dB

DI
4.0
dBm

LghAv

V1 52
53 FC
Ad
rif):
FTun
Swp

Center 2.412 00 GHz Span 50 MHz
#Res BW 110 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)

6 dB BANDWIDTH MID CH

- Agilent 12:15:85 Jul 14, 2014

Project: A M2 7.83 MHz
Ref 20 dBm Atten 20 dB 070 dB
#Feak
Log
10
dB/

Center 2.437 00 GHz Span 50 MHz
#Res BW 110 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH HIGH CH

- Agilent 12:11:39 Jul 14, 2014

Project: A Mkr2 7.83 MHz
Ref 20 dBm Atten 20 dB 0.21 dB
#Feak
Log
10
dB/
Ofist
12

dB

DI
55
dBm

LghAv

V1 52
53 FC
Ad
rif):
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
#Res BW 110 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.1.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS ANTENNA PORT 1

Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 2412 12.3310
Mid 2437 12.3287
High 2462 12.3113

RESULTS ANTENNA PORT 2

Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 2412 12.3491
Mid 2437 12.3375
High 2462 12.3132
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

99% BANDWIDTH ANTENNA PORT 1

99% BANDWIDTH LOW CH
- Agilent 15:46:02 Dec 16, 2013

Ref 20 dBm

Atten 20 dB

R T
Mkr1 2.412 33 GHz
10.69 dBm

#Samp)

Log
10

dB/

Ofist

12
dB

LghAv

M1 Sz

Center 2.412 00 GHz
#Res BW 130 kHz

Occupied Bandwidth
12.3310 MHz

-61.246 kHz
15,266 MHz*

Transmit Freq Errar
¥ dB Bandwidth

99% BANDWIDTH MID CH
- Agilent 15:50:53 Dec 16, 2013

Ref 20 dBm

#YBW 390 kHz

Atten 20 dB

Span 50 MHz
#Sweep 100 ms (601 pts)

Occ BWW % Pwr
® dB

99.00 %
-26.00 dB

R T
Mkr1 2.436 92 GHz
10.15 dBm

#Samp)

Log
10

dB/

Ofist

12
dB

LghAv

M1 Sz

Center 2.437 00 GHz
#Res BW 130 kHz

Occupied Bandwidth
12.3287 MHz

-50.419 kHz
15,263 MHz*

Transmit Freq Errar
¥ dB Bandwidth

#YBW 390 kHz
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Span 50 MHz
#Sweep 100 ms (601 pts)

Occ BWW % Pwr
® dB

99.00 %
-26.00 dB
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH HIGH CH
- Agilent 15:53:52 Dec 16, 2013 R T

Mkr1 2.462 75 GHz
Ref 20 dBm Atten 20 dB 10.23 dBm
#Samp)
Log
10
dB/
Offst

12
dB

LghAv

M1 52
Center 2.462 00 GHz Span 50 MHz
#Res BW 130 kHz #VBW 390 kHz #Sweep 100 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
12.3113 MHz xdB  -26.00 dB

Transmit Freq Errar -60.945 kHz
¥ dB Bandwidth 15.456 MHz*

Page 22 of 321

UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of UL LLC



REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH ANTENNA PORT 2

99% BANDWIDTH LOW CH
- Agllent 153324 Dec 16,2013 R T
Mkl 2.412 742 5 GHz

Ref 20 dBm #Atten 20 dB 13.29 dBm
#Samp)

LghAv

M1 52
Center 2.412 000 0 GHz Span 49.5 MHz
#Res BW 470 kHz #VBW 4 MHz #Sweep 1.64 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
12.3491 MHz xdB  -26.00 dB

Transmit Freq Errar -47.326 kHz
¥ dB Bandwidth 15,5901 MHz*

99% BANDWIDTH MID CH
- Agllent 15.38.48 Dec 16,2013 T
Mk 2.437 42 GHz

Ref 20 dBm Atten 20 dB 13.87 dBm
#Samp)

¢

LghAv

M1 52
Center 2.437 00 GHz Span 50 MHz
#Res BW 470 kHz #VBW 4 MHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
12.3375 MHz xdB  -26.00 dB

Transmit Freq Errar -26.072 kHz
¥ dB Bandwidth 15.364 MHz*
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH HIGH CH
- Agilent 15:40:18 Dec 16, 2013 RT

Mkr1 2.462 42 GHz
Ref 20 dBm Atten 20 dB 10.94 dBm
#Samp)
Log
10
dB/
Ofist

12
dB

LghAv

M1 52
Center 2.462 00 GHz Span 50 MHz
#Res BW 130 kHz #VBW 390 kHz #Sweep 100 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
12.3132 MHz xdB  -26.00 dB

Transmit Freq Errar -38.272 kHz
¥ dB Bandwidth 15,274 MHz*
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

8.1.3. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was entered

as an offset in the power meter to allow for direct reading of power.

RESULTS ANTENNA PORT 1

Channel | Frequency Power
(MHz) (dBm)
Low 2412 16.61
Mid 2437 16.70
High 2462 16.91

RESULTS ANTENNA PORT 2

Channel | Frequency Power
(MHz) (dBm)
Low 2412 16.26
Mid 2437 16.62
High 2462 16.92
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.1.4. OUTPUT POWER

LIMITS

FCC 8§15.247
IC RSS-210 A8.4

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

RESULTS ANTENNA PORT 1

Limits
Channel |Frequency [Directional |FCC IC IC [Max
Gain Power | Power EIRP  |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) |(dBm) ({dBm)
Low 2412 2.00 30.00 30 36 30.00
Mid 2437 2.00 30.00 30 36 30.00
High 2462 2.00 30.00 30 36 30.00
Results
Channel |Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 19.07 19.07 30.00 -10.93
Mid 2437 19.03 19.03 30.00 -10.97
High 2462 19.39 19.39 30.00 -10.61

OUTPUT POWER, Chain 0

OUTPUT POWER, Chain 0 LOW CH

- Agilent 14:27:45 Jul 14, 2014

Project:
Ref 40 dBm

Atten 40 dB

R

T
& Mkrl 5.00 MHz
Band Pwr 159.07 dBm

#Peak
Log

10

Center 2.412 00 GHz

#Res BW 1 MHz

#YBW 3 MHz
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Span 50 MHz
#Sweep 1 ms 601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

OUTPUT POWER, Chain 0 MID CH
e Agilent 14:26:00 Jul 14, 2014

Project:

Ref 40 dBm Atten 40 dB

R T
& Mkrl 5.00 MHz
Band Pwr 159.03 dBm

#Peak

Center 2.437 00 GHz

#Res BYW 1 MHz #YBW 3 MHz

OUTPUT POWER, Chain 0 HIGH CH
- Agilent 14:22:25 Jul 14, 2014

Project:

Ref 40 dBm Atten 40 dB

Span 50 MHz
#Sweep 1 ms 601 pts)

RT
A hlkrl 5.00 MHz
Band Pwr 19.35% dBm

#FPeak
Log

10
dB/

Ofist
12
dB

Center 2.462 00 GHz

#Res BW 1 MHz #VBW 3 MHz
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

RESULTS ANTENNA PORT 2
Limits
Channel |Frequency [Directional |FCC IC IC [Max
Gain Power | Power EIRP  |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) ({dBm)
Low 2412 2.00 30.00 30 36 30.00
Mid 2437 2.00 30.00 30 36 30.00
High 2462 2.00 30.00 30 36 30.00
Results
Channel |Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 19.43 19.43 30.00 -10.57
Mid 2437 19.12 19.12 30.00 -10.88
High 2462 19.42 19.42 30.00 -10.58

OUTPUT POWER, Chain 0

OUTPUT POWER, Chain 0 LOW CH
He Agilent 12:54:11 Jul 14,2014

Project:
Ref 40 dBm

Atten 40 dB

R

T
& Mkrl 867 MHz
Band Pwr 159.43 dBm

#Peak

Center 2.412 00 GHz
#Res BW 1 MHz

Span 50 MHz
#Sweep 1 ms 601 pts)

#YBW 3 MHz
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

OUTPUT POWER, Chain 0 MID CH
e Agilent 12:59:23 Jul 14, 2014

Project:

Ref 40 dBm Atten 40 dB

R T
& Mkrl 7.52 MHz
Band Pwr 19.12 dBm

#Peak

Center 2.437 00 GHz

#Res BYW 1 MHz #YBW 3 MHz

OUTPUT POWER, Chain 0 HIGH CH
- Agilent 14:17:26 Jul 14, 2014

Project:

Ref 40 dBm Atten 40 dB

Span 50 MHz
#Sweep 1 ms 601 pts)

RT
A hlkrl 5.00 MHz
Band Pwr 19.42 dBm

#FPeak
Log

10
dB/

Ofist
12
dB

Center 2.462 00 GHz

#Res BW 1 MHz #VBW 3 MHz
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.1.5. PSD

LIMITS

FCC §15.247
IC RSS-210 A8.2

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS ANTENNA PORT 1

PSD Results
Channel |Frequency [Chain O Limit | Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -5.30 8.0 -13.3
Mid 2437 -4.70 8.0 -12.7
High 2462 -3.44 8.0 -11.4

PSD, Chain 0

PSD, Chain 0 LOW CH
i Agilent 16:23:19 Jul 14, 2014 R T
Mkr1 2.412 55 GHz

Ref 32 dBm Atten 30 dB 5.30 dBm
Norm

+*

Center 2.412 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

PSD, Chain 0 MID CH
- Agilent 16:20:12 Jul 14, 2014 RT
Mkr1 2.437 55 GHz

Ref 32 dBm Atten 30 dB 4.70 dBm
Norm

+*

Center 2.437 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)

PSD, Chain 0 HIGH CH
% Agilent 16:31:48 Jul 14, 2014 R T
Mkr1 2.462 55 GHz

Ref 32 dBm Atten 30 dB -3.40 dBm
Norm

+*

Center 2.462 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

RESULTS ANTENNA PORT 2

PSD Results
Channel |Frequency |Chain0 Limit | Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -4.28 8.0 -12.3
Mid 2437 -4.39 8.0 -12.4
High 2462 -3.77 8.0 -11.8
PSD, Chain 0

PSD, Chain 0 LOW CH

- Agilent 16:43:49 Jul 14, 2014

Ref 32 dBm

Atten 30 dB

R

T

Mkr1 2.411 70 GHz
4.28 dBm

Norm
Log

+*

10

Center 2.412 00 GHz

#Res BW 3 kHz

#VBW 10 kHz
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Span 30 MHz

#Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

PSD, Chain 0 MID CH
He Agilent 16:33:42 Jul 14,2014 R T
Mir1 2.437 00 GHz

Ref 32 dBm Atten 30 dB 4.39 dBm
Norm

+*

Center 2.437 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)

PSD, Chain 0 HIGH CH
e Agilent 16:35:35 Jul 14, 2014 R T

Mkr1 2.462 00 GHz
Ref 32 dBm Atten 30 dB -3.77 dBm
Norm
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

*

V1 52
53 FC
Ad
rif):
FTun
Swp

Center 2.462 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.1.6. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-210 A8.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300
kHz, peak detector, and max hold. Measurements utilizing these settings are made of the in-
band reference level, bandedge (where measurements to the general radiated limits will not be
made) and out-of-band emissions.
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 1

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH
s Agilent 10:37:32 Feb 10, 2012 R T
Mkr1 2.437 50 GHz

Ref 20 dBm Atten 20 dB 8.89 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 4.8 ms (601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LOW CHANNEL BANDEDGE

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH
s Agilent 10:34:19 Feb 10, 2012

Ref 20 dBm

Atten 20 dB

Mkr2 Z.400 00 GHz
-35.43 dBm

#Peak

dBm

LghAv

V1 52

Center 2.400 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

b arker Trace
1 (1
2 m

X Pz
2441 42 GHz
2,400 00 GHz

-35.43 dBm

Amplitude
8.452 dBm

AUTHORIZED BAND EDGE HIGH CH
i Agllent 10:40.:24 Feb 10, 2014

Project:
Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.483 50 GHz
52.91 dBm

#Peak

dBm

Lghv

V1 82

Center 2.483 50 GHz
#Hes BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

Matker Trace
1 mn
2 (1

2 fosis
2,463 25 GHz
2,423 50 GHz

-52.01 dBm

Amplitude
Q.22 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23

IC: 12012A-5430042

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH
- Agilent 10:35:33 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24.779 GHz

-49.46 dBm

#Peak

dBm
LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.419 GHz
3614 GHz

14.054 GHz
24779 GHz

Amplitude
592 dBm

-55.3% dBm
-51.14 dBm
-49.46 dBm

OUT OF BAND MID CH
5 Agilent 10:33:50 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 23.273 GHz
-49.98 dBm

#Peak

dBm
Lghv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.445 GHz
3666 GHz

14.054 GHz
23273 GHz

Amplitude
242 dBm

-55.06 dBm
-50.57 dBm
-49.95 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
C: 12012A-5430042

OUT OF BAND HIGH CH
- Agilent 10:41:19 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 23.325 GHz
51.15 dBm

#Peak

Log
10

dB/

Ofist

12
dB

DI

-10.8

dBm
LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz
Sweep 2.452 s (1001 pts)

b arker Trace
1 1
z 1
] 1
4 1

X Pz
2.471 GHz
3.692 GHz

14.054 GHz
23.325 GHz

Amplitude
590 dBm

-54.39 dBm
-52.40 dBm
-51.15 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 2

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

- Agilent 10:26:16 Feb 10, 2014 R T

Mkr1 2.437 00 GHz
Ref 20 dBm Atten 20 dB 9.42 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
106
dBm

LghAv

V1 82
S3 FC

rif):
FTun
Swp

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 4.8 ms (601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LOW CHANNEL BANDEDGE

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH
s Agilent 10.23:.02 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 Z.400 00 GHz
32.34 dBm

#Peak

dBm

LghAv

V1 52

Center 2.400 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

b arker Trace
1 (1
2 m

X Pz
2411 52 GHz
2,400 00 GHz

-32.34 dBm

Amplitude
9.452 dBm

AUTHORIZED BAND EDGE HIGH CH
i Agllent 10.29.05 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.483 50 GHz
-50.09 dBm

#Peak 1
o T

dBm

Lghv

V1 82

Center 2.483 50 GHz
#Hes BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

Matker Trace
1 mn
2 (1

2 fosis
2,461 83 GHz
2,423 50 GHz

-50.00 dBm

Amplitude
290 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23

IC: 12012A-5430042

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH
- Agilent 10:24:45 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24,727 GHz

-48.65 dBm

#Peak

dBm

LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.419 GHz
4834 GHz

12976 GHz
24727 GHz

Amplitude
FT2dEm

-55.15 dBm
-50.52 dBm
-45.65 dBm

OUT OF BAND MID CH
5 Agilent 10:27:24 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24,727 GHz
-49.55 dBm

#Peak

dBm

LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.445 GHz
3666 GHz

14.020 GHz
24727 GHz

Amplitude
816 dBm

-53.86 dBm
-50.75 dBm
-49.55 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
C: 12012A-5430042

OUT OF BAND HIGH CH
- Agilent 10:30:05 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 22.416 GHz
50.71 dBm

#Peak

Log
10

dB/

Ofist

12
dB

DI

101

dBm

LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz
Sweep 2.452 s (1001 pts)

b arker Trace
1 1
z 1
] 1
4 1

X Pz
2.471 GHz
4812 GHz

14.028 GHz
22416 GHz

Amplitude
7451 dEm

-55.74 dBm
-50.44 dBm
-50.71 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.2.802.11g MODE IN THE 2.4 GHz BAND

8.2.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-210 A8.2 (a)

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with the RBW set to 100 KHz and
the VBW to 300 KHz >= 3 x RBW, peak detector and max hold.

RESULTS ANTENNA PORT 1

Channel|Frequency|6 dB Bandwidth{Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 16.50 0.5
Mid 2437 16.50 0.5
High 2462 16.50 0.5

RESULTS ANTENNA PORT 2

Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 16.50 0.5
Mid 2437 16.50 0.5
High 2462 16.50 0.5
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH ANTENNA PORT 1

6 dB BANDWIDTH LOW CH
- Agilent 10:41:34 Dec 17, 2013 R T

A kel 1640 hHz
Ref 20 dBm Atten 20 dB 0.E4 dB
#FPeak
Log
10
dB/

Center 2.412 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)

6 dB BANDWIDTH MID CH
- Agilent 10:44:35 Dec 17,2013 R T

A kel 1640 hHz
Ref 20 dBm Atten 20 dB 087 dB
#FPeak
Log
10
dB/

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH HIGH CH

- Agilent 10:47:23 Dec 17, 2013 R T
A Wkl 16550 hHz
Ref 20 dBm Atten 20 dB 0.E8 dB
#FPeak
Log
10
dB/

Center 2.462 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH ANTENNA PORT 2

6 dB BANDWIDTH LOW CH
- Agilent 10:55:44 Dec 17, 2013 R T

A Wkl 16550 hHz
Ref 20 dBm Atten 20 dB -1.64 dB
#FPeak
Log
10
dB/

Center 2.412 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)

6 dB BANDWIDTH MID CH
@ Agient 10:53:02 Dec 17, 2013 R T

A kel 1640 hHz
Ref 20 dBm Atten 20 dB -1.81 dB
#FPeak
Log
10
dB/

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH HIGH CH

- Agilent 10:58:40 Dec 17, 2013 R T
A Wkl 16550 hHz
Ref 20 dBm Atten 20 dB 0E3 dE
#FPeak
Log
10
dB/

Center 2.462 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

8.2.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS ANTENNA PORT 1

Channel | Frequency| 99% Bandwidth
(MHz) (MHz)
Low 2412 16.3998
Mid 2437 16.4030
High 2462 16.3782

RESULTS ANTENNA PORT 2

Channel| Frequency | 99% Bandwidth
(MHz) (MHz)
Low 2412 16.3779
Mid 2437 16.4579
High 2462 16.4128
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

99% BANDWIDTH ANTENNA PORT 1

99% BANDWIDTH LOW CH
- Agilent 11:21:16 Dec 17,2013

Ref 20 dBm

Atten 20 dB

R T
Mkr1 2.410 75 GHz
3.77 dBm

#Samp)

Log
10

dB/

Ofist

12
dB

LghAv

M1 Sz

Center 2.412 00 GHz
#Res BYW 180 kHz

Occupied Bandwidth
16.3998 MHz

-40.747 kHz
20011 MHz"

Transmit Freq Errar
¥ dB Bandwidth

99% BANDWIDTH MID CH
- Agilent 11:24:26 Dec 17,2013

Ref 20 dBm

#BW 560 kHz

Atten 20 dB

Span 50 MHz
#Sweep 100 ms (601 pts)

Occ BWW % Pwr
® dB

99.00 %
-26.00 dB

R T
Mkr1 2.438 33 GHz
3.49 dBm

#Samp)

Log
10

dB/

Ofist

12
dB

LghAv

M1 Sz

Center 2.437 00 GHz
#Res BYW 180 kHz

Occupied Bandwidth
16.4030 MHz

-34.830 kHz
18.720 MHz*

Transmit Freq Errar
¥ dB Bandwidth

#BW 560 kHz
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Occ BWW % Pwr
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99.00 %
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH HIGH CH
- Agilent 11:26:22 Dec 17, 2013 RT

Mkr1 2.460 75 GHz
Ref 20 dBm Atten 20 dB 4.81 dBm
#Samp)
Log
10
dB/
Ofist

12
dB

LghAv

M1 52
Center 2.462 00 GHz Span 50 MHz
#Res BYW 180 kHz #VBW 560 kHz #Sweep 100 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
16.3782 MHz xdB  -26.00 dB

Transmit Freq Errar -36.862 kHz
¥ dB Bandwidth 18.870 MHz*
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH ANTENNA PORT 2

99% BANDWIDTH LOW CH
- Agllent 11.03.00 Dec 17,2013 R T
Mk 2.413 00 GHz

Ref 20 dBm Atten 20 dB 1.96 dBm
#Samp)

LghAv

M1 52
Center 2.412 00 GHz Span 50 MHz
#Res BYW 180 kHz #VBW 560 kHz #Sweep 100 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
16.3779 MHz xdB  -26.00 dB

Transmit Freq Errar -36.681 kHz
¥ dB Bandwidth 18.651 MHz*

99% BANDWIDTH MID CH
- Agllent 11:14:54 Dec 17,2013 R T
Mkr1 2.438 25 GHz

Ref 20 dBm Atten 20 dB 4.93 dBm
#Samp)

LghAv

M1 52
Center 2.437 00 GHz Span 50 MHz
#Res BYW 180 kHz #VBW 560 kHz #Sweep 100 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
16.4579 MHz xdB  -26.00 dB

Transmit Freq Errar -44.712 kHz
¥ dB Bandwidth 24.038 MHz"
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH HIGH CH
- Agilent 11:18:13 Dec 17, 2013 R T

Mkr1 2.460 75 GHz
Ref 20 dBm Atten 20 dB 5.44 dBm
#Samp)
Log
10
dB/
Offst

12
dB

LghAv

M1 52
Center 2.462 00 GHz Span 50 MHz
#Res BYW 180 kHz #VBW 560 kHz #Sweep 100 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
16.4128 MHz xdB  -26.00 dB

Transmit Freq Errar -39.882 kHz
¥ dB Bandwidth 20.243 MHz"
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

8.2.3. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 12 dB (including 10 dB pad and 2dB cable) was entered as

an offset in the power meter to allow for direct reading of power.

RESULTS ANTENNA PORT 1

Channel | Frequency Power
(MHz) (dBm)
Low 2412 9.34
Mid 2437 9.53
High 2462 9.67

RESULTS ANTENNA PORT 2
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Channel [Frequency] Power
(MHz) (dBm)
Low 2412 9.9
Mid 2437 10.12
High 2462 10.15
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.2.4. OUTPUT POWER

LIMITS

FCC 8§15.247
IC RSS-210 A8.4

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

RESULTS ANTENNA PORT 1

Limits
Channel |Frequency [Directional |FCC IC IC [Max
Gain Power | Power EIRP  |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) |(dBm) ({dBm)
Low 2412 2.00 30.00 30 36 30.00
Mid 2437 2.00 30.00 30 36 30.00
High 2462 2.00 30.00 30 36 30.00
Results
Channel |Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 17.31 17.31 30.00 -12.69
Mid 2437 17.63 17.63 30.00 -12.37
High 2462 17.76 17.76 30.00 -12.24

OUTPUT POWER, Chain 0

OUTPUT POWER, Chain 0 LOW CH

W Agilent 15:56:44 Jul 16, 2014

Ref 32 dBm

#Atten 30 dB

R

T

A Mkl 16.50 MHz

Band Pwr 17.31 dBm

#FPeak

*

Center 2.412 00 GHz
#Res BW 1 MHz

Span 50 MHz

#VBW 3 MHz #Sweep 1 ms (B01 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUTPUT POWER, Chain 0 MID CH
He Agilent 15:57:35 Jul 16, 2014 R T
& Mkrl 1650 MHz

Ref 32 dBm #Atten 30 dB Band Pwr 17 .63 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BYW 1 MHz #WBW 3 MHz #Sweep 1 ms 601 pts)

OUTPUT POWER, Chain 0 HIGH CH
5 Agilent 15:56.26 Jul 16, 2014 R T

A kel 1640 hHz
Ref 32 dBm #Atten 30 dB Band Pwr 1775 dBm
#FPeak
Log
10
dB/
Offst
12
dB
DI
300
dBm

PAvy

V1 52
53 FC
Ad
rif):
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 1 ms (B01 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

RESULTS ANTENNA PORT 2

Limits
Channel |Frequency [Directional |FCC IC IC [Max
Gain Power | Power EIRP  |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) ({dBm)
Low 2412 2.00 30.00 30 36 30.00
Mid 2437 2.00 30.00 30 36 30.00
High 2462 2.00 30.00 30 36 30.00
Results
Channel |Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 17.65 17.65 30.00 -12.35
Mid 2437 17.98 17.98 30.00 -12.02
High 2462 18.15 18.15 30.00 -11.85

OUTPUT POWER, Chain 0

OUTPUT POWER, Chain 0 LOW CH
s Agilent 16:02.00 Jul 16, 2014

Ref 32 dBm

#Atten 30 dB

R

T

A kel 1640 hHz
Band Pwr 17.B5 dBm

#FPeak
Log

10
dB/

Ofist
12
dB

DI
300

dBm
Pavg

V1 52

S3 FC
M_ A b it

rif):
FTun

Swp

Center 2.412 00 GHz

#Res BW 1 MHz

#VBW 3 MHz
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Span 50 MHz
#Sweep 1 ms (B01 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUTPUT POWER, Chain 0 MID CH
e Agilent 16:01:20 Jul 16,2014 R T
& Mkrl 1650 MHz

Ref 32 dBm #Atten 30 dB Band Pwr 17.90 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BYW 1 MHz #WBW 3 MHz #Sweep 1 ms 601 pts)

OUTPUT POWER, Chain 0 HIGH CH
s Agilent 16:00.28 Jul 16, 2014 R T

A kel 1640 hHz
Ref 32 dBm #Atten 30 dB Band Pwr 15.15 dBm
#FPeak
Log
10
dB/
Offst
12
dB
DI
300
dBm

PAvy

vl sz
S3 FC
M -

rif):
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 1 ms (B01 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

8.2.5. PSD

LIMITS

FCC §15.247

IC RSS-210 A8.2

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS ANTENNA PORT 1

PSD Results
Channel |Frequency [Chain O Limit | Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -13.30 8.0 -21.3
Mid 2437 -13.42 8.0 -21.4
High 2462 -13.45 8.0 -21.5
PSD, Chain 0

PSD, Chain 0 LOW CH
e Agilent 17.16:45 Jul 18, 2014

Ref 32 dBm

#Atten 30 dB

R T
Mkr1 2.410 70 GHz
-13.30 dBm

#Peak
Log

10

Center 2.412 00 GHz

#Res BW 3 kHz

Span 30 MHz

#WBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

PSD, Chain 0 MID CH
- Agilent 17:13:22 Jul 16, 2014 RT
Mkr1 2.437 90 GHz

Ref 32 dBm #Atten 30 dB -13.42 dBm
#Peak

|

Center 2.437 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)

PSD, Chain 0 HIGH CH
e Agilent 17:10:37 Jul 16, 2014 R T

Mkr1 2.462 30 GHz
Ref 32 dBm #Atten 30 dB -13.45 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

V1 82
S3 FC
AA,
af):
FTun
Swp

]

Center 2.462 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 2
PSD Results
Channel |Frequency |Chain0 Limit | Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -13.24 8.0 -21.2
Mid 2437 -13.70 8.0 -21.7
High 2462 -13.38 8.0 -21.4
PSD, Chain 0

e e

PSD, Chain 0 LOW CH

e Agilent 17:00:29 Jul 16, 2014 R

T

Mkr1 2.413 256 GHz
Ref 32 dBm #Atten 30 dB -13.24 dBm
#Peak

Center 2.412 00 GHz

Span 30 MHz
#Res BW 3 kHz #YBW 10 kHz

#Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

PSD, Chain 0 MID CH
- Agilent 17:03:27 Jul 16, 2014 RT
Mkr1 2.437 60 GHz

Ref 32 dBm #Atten 30 dB -13.70 dBm
#Peak

Center 2.437 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)

PSD, Chain 0 HIGH CH
- Agilent 17:06:14 Jul 16, 2014 R T

Mkr1 2.456 35 GHz
Ref 32 dBm #Atten 30 dB -13.38 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

V1 82
S3 FC
AA,
af):
FTun
Swp

Center 2.462 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.2.6. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-210 A8.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300
kHz, peak detector, and max hold. Measurements utilizing these settings are made of the in-
band reference level, bandedge (where measurements to the general radiated limits will not be
made) and out-of-band emissions.
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 1

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH
s Agilent 11.03:44 Feb 10, 2012 R T
Mkr1 2.435 75 GHz

Ref 20 dBm Atten 20 dB -1.31 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 4.8 ms (601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LOW CHANNEL BANDEDGE

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH
s Agilent 110519 Feb 10, 2012

Ref 20 dBm

Atten 20 dB

R T
Mkr2 Z.400 00 GHz
-44.22 dBm

#Peak

dBm

LghAv

V1 52

Center 2.400 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

b arker Trace
1 (1
2 m

X Pz
2405 75 GHz
2,400 00 GHz

Amplitude
-2.10 dBm
-44.22 dBm

AUTHORIZED BAND EDGE HIGH CH
i Agllent 111415 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.483 50 GHz
44.26 dBm

#Peak

*

dBm

Lghv

V1 82

Center 2.483 50 GHz
#Hes BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

Matker Trace
1 mn
2 (1

2 fosis
2,465 79 GHz
2,423 50 GHz

Amplitude
-0.25 dBm
-A44.26 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
C: 12012A-5430042

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH
- Agilent 11.07:19 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24,727 GHz
-48.74 dBm

#Peak

dBm

LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.419 GHz
4679 GHz

12976 GHz
24727 GHz

Amplitude
-3.12 dBm

-55.39 dBm
-40.72 dBm
-45.74 dBm

OUT OF BAND MID CH
5 Agilent 11:10:59 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24,702 GHz
-49.24 dBm

#Peak

dBm
LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.445 GHz
7.198 GHz

14.020 GHz
24702 GHz

Amplitude
-4.10 dBm

-55.28 dBm
-50.20 dBm
-49.24 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUT OF BAND HIGH CH
- Agilent 11:16:37 Feb 10, 2014

Mkrd 24.779 GHz
Ref 20 dBm Atten 20 dB 4037 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
209
dBm

LghAv

4
O

W1 52
Center 13.015 GHz Span 25.97 GHz
#Hes BYW 100 kHz #WBW 300 kHz Sweep 2.482 s (1001 pts)
Marker Trace X iz Amplitude

1 1 2.445 GHz -2.80 dBm

2 1 3.826 GHz -58.61 dBm

2 1 14028 GHz -50.61 dBm

4 1 24779 GHz -50.37 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 2

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

- Agilent 11:40:44 Feb 10, 2014 R T

Mkr1 2.435 ¥5 GHz
Ref 20 dBm Atten 20 dB 0.93 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
209
dBm

LghAv

V1 82
S3 FC

rif):
FTun
Swp

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 4.8 ms (601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LOW CHANNEL BANDEDGE

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH
- Agilent 11:37:04 Feb 10,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 Z.400 00 GHz
42.72 dBm

#Peak

Log
10

dB/

Ofist

12
dB

DI

214

dBm

LghAv

V1 52

Center 2.400 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

b arker Trace
1 (1
2 m

X Pz
2440 75 GHz
2,400 00 GHz

-42.72 dBm

Amplitude
-1.40 dBm

AUTHORIZED BAND EDGE HIGH CH
s Agilent 13.05:41 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.483 50 GHz
45.53 dBm

#Peak

*

dBm

Lghv

V1 82

Center 2.483 50 GHz
#Hes BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

Matker Trace
1 mn
2 1

2 fosis
2,469 00 GHz
2,423 50 GHz

-45.52 dBm

Amplitude
-0.14 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
C: 12012A-5430042

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH
- Agilent 11:33:26 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24.831 GHz
-48.83 dBm

#Peak

dBm
LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.419 GHz
3.951 GHz

12742 GHz
24831 GHz

Amplitude
-4.24 dBm

-55.596 dBm
-50.47 dBm
-45.83 dBm

OUT OF BAND MID CH
5 Agilent 11:41:40 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24.753 GHz
-48.41 dBm

#Peak

dBm
LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.445 GHz
3172 GHz

14.028 GHz
24.753 GHz

Amplitude
-3.02 dBm

-57 .67 dBm
-50.15 dBm
-45.4H dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUT OF BAND HIGH CH
- Agilent 13.07:59 Feb 10, 2014

Mkrd 24.72F GHz
Ref 20 dBm Atten 20 dB 4959 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
-19.8
dBm

LghAv

W1 52
Center 13.015 GHz Span 25.97 GHz
#Hes BYW 100 kHz #WBW 300 kHz Sweep 2.482 s (1001 pts)
Marker Trace X iz Amplitude

1 1 2.471 GHz -2.50 dBm

2 1 3.900 ¢Hz -58.11 dBm

2 1 12924 GHz -42.90 dBm

4 1 24727 GHz -48.59 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.3.802.11n BPSK MODE IN THE 2.4 GHz BAND

8.3.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-210 A8.2 (a)

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with the RBW set to 100 KHz and
the VBW to 300 KHz >= 3 x RBW, peak detector and max hold.

RESULTS ANTENNA PORT 1

Channel|Frequency|6 dB Bandwidth{Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 16.330 0.5
Mid 2437 17.250 0.5
High 2462 17.170 0.5

RESULTS ANTENNA PORT 2

Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 16.580 0.5
Mid 2437 16.330 0.5
High 2462 17.580 0.5
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH ANTENNA PORT 1

6 dB BANDWIDTH LOW CH
- Agilent 15:28:26 Dec 17, 2013 R T

A kel 16.33 WHz
Ref 20 dBm Atten 20 dB 0.25 dB
#FPeak
Log
10
dB/

Center 2.412 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)

6 dB BANDWIDTH MID CH
- Agilent 15:26:23 Dec 17, 2013 R T

A& kel 1726 WHz
Ref 20 dBm Atten 20 dB 052 dB
#FPeak
Log
10
dB/

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH HIGH CH

- Agilent 15:24:117 Dec 17, 2013 R T
A& Wikl 1717 hWiHz
Ref 20 dBm Atten 20 dB OE2 dB
#FPeak
Log
10
dB/

Center 2.462 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH ANTENNA PORT 2

6 dB BANDWIDTH LOW CH
- Agilent 15:34:06 Dec 17, 2013 R T

A& Wkl 16558 MHz
Ref 20 dBm Atten 20 dB 0B dB
#FPeak
Log
10
dB/

Center 2.412 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)

6 dB BANDWIDTH MID CH
- Agilent 15:37:33 Dec 17, 2013 R T

A kel 16.33 WHz
Ref 20 dBm Atten 20 dB 010 dB
#FPeak
Log
10
dB/

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH HIGH CH

- Agilent 15:39:54 Dec 17, 2013 R T
A& Wikl 1758 MHz
Ref 20 dBm Atten 20 dB 0.12 dB
#FPeak
Log
10
dB/

Center 2.462 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz #Sweep 100 ms {601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.3.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS ANTENNA PORT 1

Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 2412 17.5742
Mid 2437 17.4118
High 2462 17.4208

RESULTS ANTENNA PORT 2

Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 2412 17.4534
Mid 2437 17.6702
High 2462 17.4494
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

99% BANDWIDTH ANTENNA PORT 1

99% BANDWIDTH LOW CH
- Agilent 08:56:21 Dec 18, 2013

Ref 20 dBm

Atten 20 dB

R T
Mkr1 2.411 08 GHz
5.06 dBm

#Samp)

Log
10

dB/

Ofist

12
dB

LghAv

M1 Sz

Center 2.412 00 GHz
#Res BYW 180 kHz

Occupied Bandwidth
17.5742 MHz

-45.902 kHz
21.472 WHz"

Transmit Freq Errar
¥ dB Bandwidth

99% BANDWIDTH MID CH
- Agilent 08:59:48 Dec 18, 2013

Ref 20 dBm

#BW 560 kHz

Atten 20 dB

Span 50 MHz
#Sweep 100 ms (601 pts)

Occ BWW % Pwr
® dB

99.00 %
-26.00 dB

R T
Mkr1 2.435 75 GHz
2.14 dBm

#Samp)

Log
10

dB/

Ofist

12
dB

LghAv

M1 Sz

Center 2.437 00 GHz
#Res BYW 180 kHz

Occupied Bandwidth
17.4118 MHz

-43.666 kHz
19.231 MHz"

Transmit Freq Errar
¥ dB Bandwidth

#BW 560 kHz
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH HIGH CH
- Agilent 09:04:25 Dec 18, 2013 R T

Mkr1 2.460 75 GHz
Ref 20 dBm Atten 20 dB 2.80 dBm
#Samp)
Log
10
dB/
Offst

12
dB

LghAv

M1 52
Center 2.462 00 GHz Span 50 MHz
#Res BYW 180 kHz #VBW 560 kHz #Sweep 100 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.4208 MHz xdB  -26.00 dB

Transmit Freq Errar -50.380 kHz
¥ dB Bandwidth 19.166 MHz*
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH ANTENNA PORT 2

99% BANDWIDTH LOW CH
- Agilent 15:48:25 Dec 17, 2013 RT

Mkr1 2.410 75 GHz
Ref 20 dBm Atten 20 dB 2.24 dBm
#Samp)
Log
10
dB/
Ofist

12
dB

LghAv

M1 52
Center 2.412 00 GHz Span 50 MHz
#Res BYW 180 kHz #VBW 560 kHz #Sweep 100 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.4534 MHz xdB  -26.00 dB

Transmit Freq Errar -49.201 kHz
¥ dB Bandwidth 19.160 MHz*

99% BANDWIDTH MID CH
- Agilent 16:05:45 Dec 17, 2013 RT

Mkr1 2.436 17 GHz
Ref 20 dBm Atten 20 dB 5.42 dBm
#Samp)
Log
10 &
dB/
Ofist

12
dB

LghAv

M1 52
Center 2.437 00 GHz Span 50 MHz
#Res BYW 180 kHz #VBW 560 kHz #Sweep 100 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.6702 MHz xdB  -26.00 dB

Transmit Freq Errar -67.589 kHz
¥ dB Bandwidth 19,932 MHz*
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH HIGH CH
- Agilent 15:56:17 Dec 17, 2013 T

Mkr1 2.462 75 GHz
Ref 20 dBm Atten 20 dB 2.53 dBm
#Samp)
Log
10
dB/
Ofist

12
dB

LghAv

M1 52
Center 2.462 00 GHz Span 50 MHz
#Res BYW 200 kHz #VBW 560 kHz #Sweep 100 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.4494 MHz xdB  -26.00 dB

Transmit Freq Errar -44 669 kHz
¥ dB Bandwidth 19.040 MHz*
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

8.3.3. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was entered

as an offset in the power meter to allow for direct reading of power.

RESULTS ANTENNA PORT 1

Channel [Frequency] Power
(MHz) (dBm)
Low 2412 9.63
Mid 2437 9.83
High 2462 9.95

RESULTS ANTENNA PORT 2

Channel [Frequency] Power
(MHz) (dBm)
Low 2412 9.84
Mid 2437 10.2
High 2462 10.00
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.3.4. OUTPUT POWER

LIMITS

FCC 8§15.247
IC RSS-210 A8.4

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23

IC: 12012A-5430042

RESULTS ANTENNA PORT 1

Limits
Channel |Frequency [Directional FCC IC IC Max
Gain Power | Power EIRP  |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) ({dBm)
Low 2412 2.00 30.00 30 36 30.00
Mid 2437 2.00 30.00 30 36 30.00
High 2462 2.00 30.00 30 36 30.00
Results
Channel |Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 16.53 16.53 30.00 -13.47
Mid 2437 17.33 17.33 30.00 -12.67
High 2462 17.12 17.12 30.00 -12.88

OUTPUT POWER, Chain 0

OUTPUT POWER, Chain 0 LOW CH
s Agilent 15:4751 Jul 16, 2014

R T

Ref 32 dBm

#htten 30 dB

A Mkrl 17.00 MHz

Band Pwr 16.53 dBm

#Peak
Loy

10
dB/

Clear \Write

Offst
12

dB
DI

Max Hold

30.0
dBm

PAvy

flin Hold

V1 52
53 FC|__,

AN
if):

FTun
Swp

Center 2.412 00 GHz
#Res BW 1 MHz

#WBW 3 MHz

Span 50 MH

#Sweep 1 ms 601 pts)

z
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUTPUT POWER, Chain 0 MID CH
e Agilent 15:45:49 Jul 16, 2014 R T
& Mkl 17.00 MHz

Ref 32 dBm #Atten 30 dB Band Pwr 17.33 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BYW 1 MHz #WBW 3 MHz #Sweep 1 ms 601 pts)

OUTPUT POWER, Chain 0 HIGH CH
s Agilent 154601 Jul 16, 2014 R T

A kel 17.00 hiHz
Ref 32 dBm #Atten 30 dB Band Pwr 17.12 dBm
#FPeak
Log
10
dB/
Offst
12
dB
DI
300
dBm

PAvy

V1 52
53 FC
Ad
rif):
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 1 ms (B01 pts)

Page 86 of 321

UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of UL LLC



REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

RESULTS ANTENNA PORT 2

Limits
Channel |Frequency [Directional |FCC IC IC [Max
Gain Power | Power EIRP  |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) ({dBm)
Low 2412 2.00 30.00 30 36 30.00
Mid 2437 2.00 30.00 30 36 30.00
High 2462 2.00 30.00 30 36 30.00
Results
Channel |Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 17.30 17.30 30.00 -12.70
Mid 2437 17.94 17.94 30.00 -12.06
High 2462 18.00 18.00 30.00 -12.00

OUTPUT POWER, Chain 0

OUTPUT POWER, Chain 0 LOW CH
- Agilent 15:41:57 Jul 18, 2014

Ref 32 dBm

#Atten 30 dB

R

T

A kel 17.00 hiHz
Band Pwr 17.30 dBm

#FPeak
Log

10
dB/
Ofist

12
dB

DI
300

dBm
PAvy

V1 52

S3 FC
AA,

rif):
FTun

Swp

Center 2.412 00 GHz

#Res BW 1 MHz

#VBW 3 MHz
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUTPUT POWER, Chain 0 MID CH
He Agilent 15:43:11 Jul 16,2014 R T
& Mkl 17.00 MHz

Ref 32 dBm #Atten 30 dB Band Pwr 17.94 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BYW 1 MHz #WBW 3 MHz #Sweep 1 ms 601 pts)

OUTPUT POWER, Chain 0 HIGH CH
i Agilent 15:44.05 Jul 16, 2014 R T

A kel 17.00 hiHz
Ref 32 dBm #Atten 30 dB Band Pwr 15.00 dBm
#FPeak
Log
10
dB/
Offst
12
dB
DI
300
dBm

PAvy

V1 52
53 FC
Ad
rif):
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 1 ms (B01 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.3.5. PSD

LIMITS

FCC §15.247

IC RSS-210 A8.2

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS ANTENNA PORT 1

PSD Results
Channel |Frequency |Chain0 Limit | Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -14.48 8.0 -22.5
Mid 2437 -13.54 8.0 -21.5
High 2462 -14.69 8.0 -22.7
PSD, Chain 0

e e

PSD, Chain 0 LOW CH
- Agilent 09:12.49 Jul 16, 2014 RT

Mkr1 2.410 10 GHz
Ref 12 dBm #Atten 20 dB -14.48 dBm
#Peak

Center 2.412 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

PSD, Chain 0 MID CH
e Agilent 09:15:45 Jul 16, 2014 R T
Mir1 2.437 65 GHz

Ref 12 dBm #Atten 20 dB -13.54 dBm
#Peak

Center 2.437 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)

PSD, Chain 0 HIGH CH
e Agilent 09:18:44 Jul 16, 2014 R T

Mkr1 2.463 85 GHz
Ref 12 dBm #Atten 20 dB -14.69 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

V1 82
S3 FC
AA,
af):
FTun
Swp

Center 2.462 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996

DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 2
PSD Results
Channel |Frequency |Chain0 Limit | Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -13.99 8.0 -22.0
Mid 2437 -13.48 8.0 -21.5
High 2462 -13.83 8.0 -21.8
PSD, Chain 0

e e

PSD, Chain 0 LOW CH
s Agilent 09:37:02 Jul 18, 2014 R

T

Mkr1 2.412 95 GHz
Ref 12 dBm #Atten 20 dB -13.99 dBm
#Peak

Center 2.412 00 GHz

Span 30 MHz
#Res BW 3 kHz #YBW 10 kHz

#Sweep 100 s (601 pts)

Page 91 of 321

UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577

This report shall not be reproduced except in full, without the written approval of UL LLC



REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

PSD, Chain 0 MID CH
He Agilent 09:34:05 Jul 16, 2014 R T
Mir1 2.434 15 GHz

Ref 12 dBm #Atten 20 dB -13.48 dBm
#Peak

Center 2.437 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)

PSD, Chain 0 HIGH CH
e Agilent 09:22:43 Jul 16, 2014 R T

Mkr1 2.460 45 GHz
Ref 12 dBm #Atten 20 dB -13.83 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

V1 82
S3 FC
AA,
af):
FTun
Swp

Center 2.462 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)

Page 92 of 321

UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577

This report shall not be reproduced except in full, without the written approval of UL LLC



REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.3.6. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-210 A8.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300
kHz, peak detector, and max hold. Measurements utilizing these settings are made of the in-
band reference level, bandedge (where measurements to the general radiated limits will not be
made) and out-of-band emissions.
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 1

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH
s Agilent 14.14:17 Feb 10, 2012 R T
Mkr1 2.438 25 GHz

Ref 20 dBm Atten 20 dB -1.11 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 4.8 ms (601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LOW CHANNEL BANDEDGE

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH
s Agilent 14.03:43 Feb 10, 2012

Ref 20 dBm

Atten 20 dB

Mkr2 Z.400 00 GHz
-43.69 dBm

#Peak

dBm

LghAv

V1 52

Center 2.400 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

b arker Trace
1 (1
2 m

X Pz
2440 75 GHz
2,400 00 GHz

-42.59 dBm

Amplitude
-1.74 dBm

AUTHORIZED BAND EDGE HIGH CH
i Agllent 142313 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.483 50 GHz
44.13 dBm

#Peak

*

dBm

Lghv

V1 82

Center 2.483 50 GHz
#Hes BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

Matker Trace
1 mn
2 (1

2 fosis
2,469 00 GHz
2,423 50 GHz

-44.42 dBm

Amplitude
-0.23 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
C: 12012A-5430042

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH

- Agilent 14:11:05 Feb 10,2014

Ref 20 dBm

Atten 20 dB

Mkrd 24.779 GHz
49.45 dBm

#Peak

Log
10

dBm

Lghv

V1 82

Center 13.015 GHz
#Hes BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.482 s (1001 pts)

Matker
1 mn
2 (1
2 mn
4 (1

Trace

2 fosis
2,419 GHz
2.026 GHz

13850 GHz
24779 GHz

Amplitude
-2.53 dBm

-52.10 dBm
-45.76 dBm
-40.45 dBm

OUT OF BAND MID CH
i Agllent 141838 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 22.624 GHz
50.71 dBm

#Peak

Log
10

dBm

Lghv

V1 82

Center 13.015 GHz
#Hes BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.482 s (1001 pts)

Matker Trace
1 mn
(1

2
2 mn
4 (1

2 fosis
2,445 GHz
4.002 GHz

14.054 GHz
22624 GHz

Amplitude
-3.99 dBm

-50.12 dBm
-49.91 dBm
-50.71 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUT OF BAND HIGH CH
- Agilent 14:24:16 Feb 10, 2014

Mkrd 24.779 GHz
Ref 20 dBm Atten 20 dB 49.12 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
204
dBm

LghAv

W1 52
Center 13.015 GHz Span 25.97 GHz
#Hes BYW 100 kHz #WBW 300 kHz Sweep 2.482 s (1001 pts)
Marker Trace X iz Amplitude

1 1 2.471 GHz -3.80 dBm

2 1 3.043 ¢Hz -56.81 dBm

2 1 14020 GHz -50.42 dBm

4 1 24779 GHz -48.12 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 2

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

- Agilent 13:40:36 Feb 10, 2014 R T

Mkr1 2.438 25 GHz
Ref 20 dBm Atten 20 dB 0.05 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
199
dBm

LghAv

V1 82
S3 FC

rif):
FTun
Swp

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 4.8 ms (601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LOW CHANNEL BANDEDGE

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH
s Agilent 13.38:49 Feb 10, 2012

Ref 20 dBm

Atten 20 dB

R T
Mkr2 Z.400 00 GHz
-42.28 dBm

#Peak

dBm

LghAv

V1 52

Center 2.400 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

b arker Trace
1 (1
2 m

X Pz
2440 75 GHz
2,400 00 GHz

-42.28 dBm

Amplitude
-1.42 dBm

AUTHORIZED BAND EDGE HIGH CH
i Agllent 13.48:15 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.483 50 GHz
42.98 dBm

#Peak

*

dBm

Lghv

V1 82

Center 2.483 50 GHz
#Hes BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

Matker Trace
1 mn
2 (1

2 fosis
2,469 25 GHz
2,423 50 GHz

-42.02 dBm

Amplitude
049 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
C: 12012A-5430042

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH
- Agilent 13:38:23 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24,727 GHz
-49.16 dBm

#Peak

dBm

LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.419 GHz
3,146 ¢Hz

14.028 GHz
24727 GHz

Amplitude
-5.08 dBm

-57.25 dBm
-50.44 dBm
-49.16 dBm

OUT OF BAND MID CH
5 Agilent 13:42:33 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24.753 GHz
-49.39 dBm

#Peak

dBm

LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.445 GHz
5.935% GHz

12050 GHz
24.753 GHz

Amplitude
-4.28 dBm

-54.31 dBm
-50.50 dBm
-49.39 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUT OF BAND HIGH CH
- Agilent 13:47:22 Feb 10, 2014

Mkrd 24.72F GHz
Ref 20 dBm Atten 20 dB 49.75 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
-19.8
dBm

LghAv

W1 52
Center 13.015 GHz Span 25.97 GHz
#Hes BYW 100 kHz #WBW 300 kHz Sweep 2.482 s (1001 pts)
Marker Trace X iz Amplitude

1 1 2.471 GHz -1.88 dBm

2 1 4679 ¢Hz -58.26 dBm

2 1 12976 GHz -50.50 dBm

4 1 24727 GHz -48.75 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.4.802.11n QAM 16 MODE IN THE 2.4 GHz BAND

8.4.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-210 A8.2 (a)

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with the RBW set to 100 KHz and
the VBW to 300 KHz >= 3 x RBW, peak detector and max hold.

RESULTS ANTENNA PORT 1

Channel|Frequency|6 dB Bandwidth{Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 16.000 0.5
Mid 2437 16.170 0.5
High 2462 15.500 0.5

RESULTS ANTENNA PORT 2

Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 16.080 0.5
Mid 2437 15.170 0.5
High 2462 16.000 0.5

Page 102 of 321

UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577

This report shall not be reproduced except in full, without the written approval of UL LLC




REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH ANTENNA PORT 1

6 dB BANDWIDTH LOW CH
- Agilent 08:38:28 Feb 11, 2014 R T

Mkr2 2.410 75 GHz
Ref 20 dBm Atten 20 dB -1.69 dBm
#Peak
Log
10
dB/

Center 2.412 00 GHz Span 50 MHz
#Res BYW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)
Marker Trace X iz Amplitude

1R o 2403 58 GHz -7.28 dBm

14 1 16.00 MHz -0.11 dB

z o 2410 75 GHz 163 dBm

6 dB BANDWIDTH MID CH
- Agilent 08:43:46 Feb 11, 2014 R T

Mkr2 2.435 75 GHz
Ref 20 dBm Atten 20 dB -1.12 dBm
#Peak
Log
10
dB/

Center 2.437 00 GHz Span 50 MHz
#Res BYW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)
Marker Trace X iz Amplitude

1R o 2428 42 GHz -6.82 dBm

14 1 16.17 MHz -1.46 dB

z o 2435 75 GHz -1.12 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

6 dB BANDWIDTH HIGH CH
s Agilent 03:47:40 Feb 11,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.463 25 GHz
0.52 dBm

#Peak

Log
10

dB/

Center 2.462 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
#Sweep 100 ms (601 pts)

b arker Trace
1R 1
14 1
2 (1

X Pz
2.454 02 GHz
15.50 MHz
2463 25 GHz

Amplitude
-5.22 dBm

-0.60 4B
-0.52 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

6 dB BANDWIDTH ANTENNA PORT 2

6 dB BANDWIDTH LOW CH

W Agilenf 08:56:53 Feb 11,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.410 75 GHz
-1.07 dBm

#Peak

Center 2.412 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
#Sweep 100 ms (601 pts)

b arker Trace
1R 1
14 1
2 (1

X Pz
2.4032 50 GHz
608 MHz
2440 75 GHz

Amplitude
-7.09 dBm

-0.92 4B
-1.07 dBm

6 dB BANDWIDTH MID CH
s Agilent 03.53.02 Feb 11,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.438 25 GHz
0.50 dBm

#Peak

Center 2.437 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
#Sweep 100 ms (601 pts)

b arker Trace
1R 1
14 1
2 (1

X Pz
2.420 42 GHz
1517 MHz
2422 25 GHz

Amplitude
-5.21 dBm

-2.11 dB
-0.50 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

6 dB BANDWIDTH HIGH CH

- Agilenf 09:02:50 Feb 11,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.460 75 GHz
0.01 dBm

#Peak

Center 2.462 00 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 50 MHz
#Sweep 100 ms (601 pts)

hd adcer Trace
1R o]
14 IS
z 1

2 Pz

2453 58 GHz -

A6.00 MHz
2460 TS5 GHz

Amplitude
577 dBm
1.2z dB
001 dBm
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REPORT NO: 10147996 DATE: 2014-07-23

FCC ID: 2ABHC-5430042 IC: 12012A-5430042
8.4.2 99% BANDWIDTH
LIMITS

None; for reporting purposes only.

RESULTS ANTENNA PORT 1

ChannellFrequency|99% Bandwidth
(MHz) (MHz)
Low 2412 17.5216
Mid 2437 17.4939
High 2462 17.4894

RESULTS ANTENNA PORT 2

Channel|Frequency]|99% Bandwidth
(MHz) (MHz)
Low 2412 17.4457
Mid 2437 17.5172
High 2462 17.4859
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

99% BANDWIDTH ANTENNA PORT 1

99% BANDWIDTH LOW CH
- Agilent 15:44:42 Feb 10, 2014

Ref 20 dBm

Atten 20 dB

R T
Mkr1 2.407 25 GHz
8.97 dBm

#Samp)

Log
10

dB/

Ofist

12
dB

DATE: 2014-07-23
IC: 12012A-5430042

LghAv

M1 Sz

Center 2.412 00 GHz
#Res BYW 30 kHz

Occupied Bandwidth
17.5216 MHz

-259.821 kHz
18.717 MHz"

Transmit Freq Errar
¥ dB Bandwidth

99% BANDWIDTH MID CH
- Agilent 15:46:10 Feb 10, 2014

Ref 20 dBm

#YBW 300 kHz

Atten 20 dB

Span 50 MHz
Sweep 162.2 ms (601 pts)

Occ BWW % Pwr
® dB

99.00 %
-26.00 dB

R T
Mkr1 2.436 67 GHz
65.24 dBm

#Samp)

Log
10

dB/

Ofist

12
dB

LghAv

M1 Sz

Center 2.437 00 GHz
#Res BYW 30 kHz

Occupied Bandwidth
17.4939 MHz

-38.071 kHz
18.685 MHz*

Transmit Freq Errar
¥ dB Bandwidth

#YBW 300 kHz

Page 108 of 321

Span 50 MHz
Sweep 162.2 ms (601 pts)

Occ BWW % Pwr
® dB

99.00 %
-26.00 dB

UL LLC

1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200
This report shall not be reproduced except in full, without the written approval of UL LLC

FORM NO: CCSUP4701D
FAX: (877) 854-3577




REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH HIGH CH
- Agilent 15:47:36 Feb 10, 2014 R T

Mkr1 2.461 33 GHz
Ref 20 dBm Atten 20 dB .38 dBm
#Samp)
Log
10
dB/
Offst

12
dB

LghAv

M1 52
Center 2.462 00 GHz Span 50 MHz
#Res BYW 30 kHz #VBW 300 kHz Sweep 162.2 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.4894 MHz xdB  -26.00 dB

Transmit Freq Errar -26.311 kHz
¥ dB Bandwidth 18.744 MHz*
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH ANTENNA PORT 2

99% BANDWIDTH LOW CH
s Agilent 03.11:09 Feb 11,2014 R T
Mkr1 2.409 50 GHz

Ref 20 dBm Atten 20 dB 4.70 dBm
#Samp)

LghAv

M1 52
Center 2.412 00 GHz Span 50 MHz
#Res BYW 30 kHz #VBW 300 kHz Sweep 162.2 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.4457 MHz xdB  -26.00 dB

Transmit Freq Errar -48.335 kHz
¥ dB Bandwidth 18.583 MHz*

99% BANDWIDTH MID CH
s Agilent 03.09:36 Feb 11,2014 R T
Mkr1 2.438 25 GHz

Ref 20 dBm Atten 20 dB 6.19 dBm
#Samp)

LghAv

M1 52
Center 2.437 00 GHz Span 50 MHz
#Res BYW 30 kHz #VBW 300 kHz Sweep 162.2 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.5172 MHz xdB  -26.00 dB

Transmit Freq Errar -34.008 kHz
¥ dB Bandwidth 18.630 MHz*
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH HIGH CH
- Agilent 09:08:38 Feb 11, 2014 R T

Mkr1 2.460 75 GHz
Ref 20 dBm Atten 20 dB 4.42 dBm
#Samp)
Log
10
dB/
Offst

12
dB

LghAv

M1 52
Center 2.462 00 GHz Span 50 MHz
#Res BYW 30 kHz #VBW 300 kHz Sweep 162.2 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.4859 MHz xdB  -26.00 dB

Transmit Freq Errar -45.390 kHz
¥ dB Bandwidth 18.600 MHz*
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

8.4.3 AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was entered

as an offset in the power meter to allow for direct reading of power.

RESULTS ANTENNA PORT 1

Channel [Frequency] Power
(MHz) (dBm)
Low 2412 8.52
Mid 2437 9.54
High 2462 9.72

RESULTS ANTENNA PORT 2

Channel [Frequency] Power
(MHz) (dBm)
Low 2412 9.65
Mid 2437 9.97
High 2462 9.85
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.4.4 OUTPUT POWER

LIMITS

FCC 8§15.247
IC RSS-210 A8.4

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

RESULTS ANTENNA PORT 1

Limits
Channel |Frequency [Directional |FCC IC IC [Max
Gain Power | Power EIRP  |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) |(dBm) ({dBm)
Low 2412 2.00 30.00 30 36 30.00
Mid 2437 2.00 30.00 30 36 30.00
High 2462 2.00 30.00 30 36 30.00
Results
Channel |Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 18.67 18.67 30.00 -11.33
Mid 2437 17.63 17.63 30.00 -12.37
High 2462 17.99 17.99 30.00 -12.01

OUTPUT POWER, Chain 0

OUTPUT POWER, Chain 0 LOW CH

e Agilent 15:29:59 Jul 16, 2014

Ref 32 dBm

R

T
A Mkl 17.00 MHz

#Atten 30 dB Band Pwr 158.67 dBm

#FPeak

Center 2.462 00 GHz
#Res BW 1 MHz

Span 50 MHz

#VBW 3 MHz #Sweep 1 ms (B01 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUTPUT POWER, Chain 0 MID CH
He Agilent 15:31:19 Jul 16, 2014 R T
& Mkl 17.00 MHz

Ref 32 dBm #Atten 30 dB Band Pwr 17 .63 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BYW 1 MHz #WBW 3 MHz #Sweep 1 ms 601 pts)

OUTPUT POWER, Chain 0 HIGH CH
s Agilent 15:32.09 Jul 16, 2014 R T

A kel 17.00 hiHz
Ref 32 dBm #Atten 30 dB Band Pwr 17.959 dBm
#FPeak
Log
10
dB/
Offst
12
dB
DI
300
dBm

PAvy

V1 52
53 FC
Ad
rif):
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 1 ms (B01 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

RESULTS ANTENNA PORT 2

Limits
Channel |Frequency [Directional |FCC IC IC [Max
Gain Power | Power EIRP  |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) ({dBm)
Low 2412 2.00 30.00 30 36 30.00
Mid 2437 2.00 30.00 30 36 30.00
High 2462 2.00 30.00 30 36 30.00
Results
Channel |Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 17.53 17.53 30.00 -12.47
Mid 2437 17.78 17.78 30.00 -12.22
High 2462 18.28 18.28 30.00 -11.72

OUTPUT POWER, Chain 0

OUTPUT POWER, Chain 0 LOW CH
s Agilent 15:37:32 Jul 18, 2014

Ref 32 dBm

#Atten 30 dB

R

T

A kel 17.00 hiHz
Band Pwr 17.53 dBm

#FPeak
Log

10
dB/

Ofist
12
dB

DI
300

dBm
PAvy

V1 52

S3 FC
M_... A

rif):
FTun

Swp

Center 2.412 00 GHz

#Res BW 1 MHz

#VBW 3 MHz
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUTPUT POWER, Chain 0 MID CH
He Agilent 15:35:47 Jul 16, 2014 R T
& Mkl 17.00 MHz

Ref 32 dBm #Atten 30 dB Band Pwr 17.75 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BYW 1 MHz #WBW 3 MHz #Sweep 1 ms 601 pts)

OUTPUT POWER, Chain 0 HIGH CH
s Agilent 15:35:17 Jul 16, 2014 R T

A hkrl 17.00 MHz

Ref 32 dBm #Atten 30 dB Band Pwr 15.25 dBm
#Peak

Center 2.462 00 GHz Span 50 MHz
#Res BYW 1 MHz #WBW 3 MHz #Sweep 1 ms 601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23

FCC ID: 2ABHC-5430042 IC: 12012A-5430042
8.45 PSD

LIMITS

FCC 815.247

IC RSS-210 A8.2

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS ANTENNA PORT 1

PSD Results
Channel |Frequency [Chain O Limit | Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -13.51 8.0 -21.5
Mid 2437 -14.05 8.0 -22.1
High 2462 -13.92 8.0 -21.9
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

PSD, Chain 0

PSD, Chain 0 LOW CH

- Agilent 09:07:43 Jul 16, 2014 R T

Mkr1 2.411 35 GHz
Ref 12 dBm #Atten 20 dB -13.51 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

V1 52
53 FC
Ad
rif):
FTun
Swp

Center 2.412 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)

PSD, Chain 0 MID CH
e Agilent 09:04:52 Jul 16, 2014 R T

Mkr1 2.435 75 GHz
Ref 12 dBm #Atten 20 dB -14.05 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

vl sz
S3 FC
M._

rif):
FTun
Swp

Center 2.437 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

PSD, Chain 0 HIGH CH

- Agilent 08:56:06 Jul 16, 2014 R T

Mkr1 2.463 80 GHz
Ref 12 dBm #Atten 20 dB -13.92 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

V1 52
53 FC
Ad
rif):
FTun
Swp

Center 2.462 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996

DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 2
PSD Results
Channel |Frequency |Chain0 Limit | Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -14.64 8.0 -22.6
Mid 2437 -13.22 8.0 -21.2
High 2462 -13.94 8.0 -21.9
PSD, Chain 0

PSD, Chain 0 LOW CH

s Agilent 110128 Jul 16, 2014 R

T

Mkr1 2.410 70 GHz
Ref 12 dBm #Atten 20 dB -14.64 dBm
#Peak

Center 2.412 00 GHz

Span 30 MHz
#Res BW 3 kHz #VBW 10 kHz

#Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

PSD, Chain 0 MID CH
He Agilent 11:04:29 Jul 16,2014 R T
Mir1 2.436 35 GHz

Ref 12 dBm #Atten 20 dB -13.22 dBm
#Peak

Center 2.437 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)

PSD, Chain 0 HIGH CH
@ Agilent 11:07:11 Jul 16, 2014 R T

Mkr1 2.463 80 GHz
Ref 12 dBm #Atten 20 dB -13.94 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

V1 82
S3 FC
AA,
af):
FTun
Swp

Center 2.462 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.4.6 OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-210 A8.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300
kHz, peak detector, and max hold. Measurements utilizing these settings are made of the in-
band reference level, bandedge (where measurements to the general radiated limits will not be
made) and out-of-band emissions.
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 1

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH
s Agilent 03.23:45 Feb 11,2014 R T
Mkr1 2.438 25 GHz

Ref 20 dBm Atten 20 dB 0.63 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 4.8 ms (601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LOW CHANNEL BANDEDGE

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH
- Agilent 03.2257 Feb 11,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 Z.400 00 GHz
-44.25 dBm

#Peak

dBm

LghAv

V1 52

Center 2.400 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

b arker Trace
1 (1
2 m

X Pz
24132 25 GHz
2,400 00 GHz

-44.25 dBm

Amplitude
-1.17 dBm

AUTHORIZED BAND EDGE HIGH CH
i Agllent 03.33:32 Feb 11, 2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.483 50 GHz
46.23 dBm

#Peak

*

dBm

Lghv

V1 82

Center 2.483 50 GHz
#Hes BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

Matker Trace
1 mn
2 (1

2 fosis
2,466 759 GHz
2,423 50 GHz

-45.22 dBm

Amplitude
-0.79 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
C: 12012A-5430042

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH
- Agilent 08:24:40 Feb 11, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24,727 GHz
-49.06 dBm

#Peak

dBm
LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.419 GHz
5860 ¢Hz

14.028 GHz
24727 GHz

Amplitude
-2.12 dBm

-55.53 dBm
-50.75 dBm
-49.06 dBm

OUT OF BAND MID CH
5 Agilent 08:31:16 Feb 11, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24,702 GHz
-49.58 dBm

#Peak

dBm
LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.445 GHz
7065 ¢Hz

14.028 GHz
24702 GHz

Amplitude
-0.72 dBm

-54.59 dBm
-40.55 dBm
-49.58 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUT OF BAND HIGH CH
- Agilent 08:34:38 Feb 11, 2014

Mkrd 24857 GHz
Ref 20 dBm Atten 20 dB 4955 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
204
dBm

LghAv

W1 52
Center 13.015 GHz Span 25.97 GHz
#Hes BYW 100 kHz #WBW 300 kHz Sweep 2.482 s (1001 pts)
Marker Trace X iz Amplitude

1 1 2.445 GHz -3.84 dBm

2 1 7.084 ¢Hz -54.97 dBm

2 1 14002 GHz -50.60 dBm

4 1 24.857 GHz -48.55 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 2

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

- Agilent 09:40:37 Feb 11, 2014 R T

Mkr1 2.438 25 GHz
Ref 20 dBm Atten 20 dB 0.05 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
204
dBm

LghAv

V1 82
S3 FC

rif):
FTun
Swp

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 4.8 ms (601 pts)

Page 128 of 321
UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of UL LLC




REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LOW CHANNEL BANDEDGE

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH
- Agilent 03.37:51 Feb 11,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 Z.400 00 GHz
-43.22 dBm

#Peak

dBm

LghAv

V1 52

Center 2.400 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

b arker Trace
1 (1
2 m

X Pz
2440 75 GHz
2,400 00 GHz

-42.22 dBm

Amplitude
-1.06 dBm

AUTHORIZED BAND EDGE HIGH CH
i Agllent 09.44.03 Feb 11,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.483 50 GHz
43.68 dBm

#Peak

*

dBm

Lghv

V1 82

Center 2.483 50 GHz
#Hes BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

Matker Trace
1 mn
2 (1

2 fosis
2,469 50 GHz
2,423 50 GHz

-42.62 dBm

Amplitude
0239 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
C: 12012A-5430042

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH
- Agilent 09:33:38 Feb 11, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24.753 GHz
-49.53 dBm

#Peak

dBm
Lghv [

4
L2

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.419 GHz
5.935% GHz

15,586 GHz
24.753 GHz

Amplitude
-4.22 dBm

-54.20 dBm
-50.22 dBm
-49.53 dBm

OUT OF BAND MID CH
5 Agilent 09:41:32 Feb 11, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24.753 GHz
-49.26 dBm

#Peak

dBm

LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.445 GHz
7.042 GHz

14.054 GHz
24.753 GHz

Amplitude
-3.86 dBm

-54.85 dBm
-50.02 dBm
-49.26 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUT OF BAND HIGH CH
- Agilent 09:45:30 Feb 11, 2014

Mkrd 24.779 GHz
Ref 20 dBm Atten 20 dB 48.86 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
196
dBm

LghAv

W1 52
Center 13.015 GHz Span 25.97 GHz
#Hes BYW 100 kHz #WBW 300 kHz Sweep 2.482 s (1001 pts)
Marker Trace X iz Amplitude

1 1 2.445 GHz -0.44 dBm

2 1 6.586 ¢Hz -55.49 dBm

2 1 12924 GHz -50.69 dBm

4 1 24779 GHz -48.86 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.5.802.11n QAM 64 MODE IN THE 2.4 GHz BAND

8.5.1 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-210 A8.2 (a)

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with the RBW set to 100 KHz and
the VBW to 300 KHz >= 3 x RBW, peak detector and max hold.

RESULTS ANTENNA PORT 1

Channel|Frequency|6 dB Bandwidth{Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 17.330 0.5
Mid 2437 17.330 0.5
High 2462 17.250 0.5

RESULTS ANTENNA PORT 2

Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 17.250 0.5
Mid 2437 16.420 0.5
High 2462 17.250 0.5
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH ANTENNA PORT 1

6 dB BANDWIDTH LOW CH
- Agilent 11:10:53 Feb 11, 2014 R T

Mkr2 2.410 75 GHz
Ref 20 dBm Atten 20 dB -1.64 dBm
#Peak
Log
10
dB/

Center 2.412 00 GHz Span 50 MHz
#Res BYW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)
Marker Trace X iz Amplitude

1R o 2403 17 GHz 221 dBm

14 1 17.32 MHz 103 4B

z o 2410 75 GHz 164 dBm

6 dB BANDWIDTH MID CH
- Agilent 11:14:52 Feb 11, 2014 R T

Mkr2 2.435 75 GHz
Ref 20 dBm Atten 20 dB -1.29 dBm
#Peak
Log
10
dB/

Center 2.437 00 GHz Span 50 MHz
#Res BYW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)
Marker Trace X iz Amplitude

1R o 2428 17 GHz 738 dBm

14 1 17.32 MHz 043 dB

z o 2435 75 GHz -1.28 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

6 dB BANDWIDTH HIGH CH
s Agilent 11:.17:44 Feb 11,2012

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.460 75 GHz
.68 dBm

#Peak

Log
10

dB/

Center 2.462 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
#Sweep 100 ms (601 pts)

b arker Trace
1R 1
14 1
2 (1

X Pz
2452 17 GHz
A7.25 MHz
24680 75 GHz

Amplitude
-5.49 dBm

023 dB
-0.68 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

6 dB BANDWIDTH ANTENNA PORT 2

6 dB BANDWIDTH LOW CH
s Agilent 100009 Feb 11,2012

Ref 20 dBm Atten 20 dB

R T
Mkr2 2.413 25 GHz
-1.03 dBm

#Peak

Center 2.412 00 GHz
#Res BYW 100 kHz #YBW 300 kHz

Span 50 MHz
#Sweep 100 ms (601 pts)

b arker Trace X Pz
1R 1 2.403 17 GHz
14 ) 17.25 MHz
2 1 2413 25 GHz

£.74 dBm

-1.02 dBm

Amplitude

-0.28 dB

6 dB BANDWIDTH MID CH
- Agilent 10.03:.02 Feb 11, 2014

Ref 20 dBm Atten 20 dB

R T
Mkr2 2.435 75 GHz
0.53 dBm

#Peak

Center 2.437 00 GHz
#Res BYW 100 kHz #YBW 300 kHz

Span 50 MHz
#Sweep 100 ms (601 pts)

b arker Trace X Pz
1R 1 2428 17 GHz
14 ) 16.42 MHz
2 1 2.435 75 GHz

-5.82 dBm

-0.52 dBm

Amplitude

-0.45 dB
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

6 dB BANDWIDTH HIGH CH
s Agilent 10.08:08 Feb 11,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.460 75 GHz
0.21 dBm

#Peak

Log
10

dB/

Center 2.462 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
#Sweep 100 ms (601 pts)

b arker Trace
1R 1
14 1
2 (1

X Pz
2453 25 GHz
A7.25 MHz
24680 75 GHz

Amplitude
-5.97 dBm

-0.32 de
-0.21 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.5.2 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS ANTENNA PORT 1

Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 2412 17.4942
Mid 2437 17.4953
High 2462 17.5023

RESULTS ANTENNA PORT 2

Channel|Frequency]|99% Bandwidth
(MHz) (MHz)
Low 2412 17.4893
Mid 2437 17.4986
High 2462 17.5184
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

99% BANDWIDTH ANTENNA PORT 1

99% BANDWIDTH LOW CH
- Agilent 11:20:45 Feb 11,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr1 2.410 75 GHz
5.93 dBm

#Samp)

Log
10

dB/

Ofist

12
dB

DATE: 2014-07-23
IC: 12012A-5430042

LghAv

M1 Sz

Center 2.412 00 GHz
#Res BYW 30 kHz

Occupied Bandwidth
17.4942 MHz

-27.436 kHz
18.756 MHz*

Transmit Freq Errar
¥ dB Bandwidth

99% BANDWIDTH MID CH
- Agilent 11:23:18 Feb 11,2014

Ref 20 dBm

#YBW 300 kHz

Atten 20 dB

Span 50 MHz
Sweep 162.2 ms (601 pts)

Occ BWW % Pwr
® dB

99.00 %
-26.00 dB

R T
Mkr1 2.436 75 GHz
5.39 dBm

#Samp)

Log
10

dB/

Ofist

12
dB

LghAv

M1 Sz

Center 2.437 00 GHz
#Res BYW 30 kHz

Occupied Bandwidth
17.4953 MHz

-20.670 kHz
18.758 MHz"

Transmit Freq Errar
¥ dB Bandwidth

#YBW 300 kHz
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Occ BWW % Pwr
® dB
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH HIGH CH
- Agilent 11:24:44 Feb 11, 2014 R T

Mkr1 2.461 75 GHz
Ref 20 dBm Atten 20 dB 6£.72 dBm
#Samp)
Log
10
dB/
Offst

12
dB

LghAv

M1 52
Center 2.462 00 GHz Span 50 MHz
#Res BYW 30 kHz #VBW 300 kHz Sweep 162.2 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.5023 MHz xdB  -26.00 dB

Transmit Freq Errar -36.363 kHz
¥ dB Bandwidth 18.611 MHz*
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

99% BANDWIDTH ANTENNA PORT 2

99% BANDWIDTH LOW CH
s Agilent 10.08:20 Feb 11,2012

Ref 20 dBm Atten 20 dB

R T
Mkr1 2.410 75 GHz
5.99 dBm

#Samp)

Center 2.412 00 GHz

#Res BYW 30 kHz #YBW 300 kHz

Occupied Bandwidth
17.4893 MHz

Transmit Freq Errar -28.481 kHz
¥ dB Bandwidth 18.681 MHz*

99% BANDWIDTH MID CH
s Agilent 10:10:10 Feb 11, 2012

Ref 20 dBm Atten 20 dB

Span 50 MHz
Sweep 162.2 ms (601 pts)

Occ BWW % Pwr 99.00 %
wdB 26500 dB

R T
Mkr1 2.435 67 GHz
4.55 dBm

#Samp)

Center 2.437 00 GHz

#Res BYW 30 kHz #YBW 300 kHz

Occupied Bandwidth
17.4986 MHz

Transmit Freq Errar -40.337 kHz
¥ dB Bandwidth 18.665 MHz*
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH HIGH CH

- Agilent 10:11:49 Feb 11,2014 RT
Mkr1 2.460 75 GHz
Ref 20 dBm Atten 20 dB 4.51 dBm
#Samp)
Log
10

Center 2.462 00 GHz Span 50 MHz
#Res BYW 30 kHz #VBW 300 kHz Sweep 162.2 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.5184 MHz xdB  -26.00 dB

Transmit Freq Errar -33.760 kHz
¥ dB Bandwidth 18.678 MHz*
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LIMITS

None; for reporting purposes only.

8.5.3 AVERAGE POWER

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was entered

as an offset in the power meter to allow for direct reading of power.

RESULTS ANTENNA PORT 1

Channel [Frequency] Power
(MHz) (dBm)
Low 2412 9.15
Mid 2437 9.24
High 2462 9.49

RESULTS ANTENNA PORT 2

Channel [Frequency] Power
(MHz) (dBm)
Low 2412 9.52
Mid 2437 9.64
High 2462 9.6
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.5.4 OUTPUT POWER

LIMITS

FCC 8§15.247
IC RSS-210 A8.4

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

RESULTS ANTENNA PORT 1

Limits
Channel |Frequency [Directional |FCC IC IC [Max
Gain Power | Power EIRP  |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) |(dBm) ({dBm)
Low 2412 2.00 30.00 30 36 30.00
Mid 2437 2.00 30.00 30 36 30.00
High 2462 2.00 30.00 30 36 30.00
Results
Channel |Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 17.30 17.30 30.00 -12.70
Mid 2437 18.31 18.31 30.00 -11.69
High 2462 18.32 18.32 30.00 -11.68

OUTPUT POWER, Chain 0

OUTPUT POWER, Chain 0 LOW CH

@ Agilent 13:11:41 Jul 16, 2014 R T
4 Mkr1 17.00 MHz

Ref 32 dBm Band Pwr 17.30 dBm

#FPeak

#Atten 30 dB

Center 2.412 00 GHz
#Res BW 1 MHz

Span 50 MHz
#Sweep 1 ms (B01 pts)

#VBW 3 MHz

Page 144 of 321

UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577

This report shall not be reproduced except in full, without the written approval of UL LLC



REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUTPUT POWER, Chain 0 MID CH
He Agilent 13:12:45 Jul 16,2014 R T
& Mkl 17.00 MHz

Ref 32 dBm #Atten 30 dB Band Pwr 15.31 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BYW 1 MHz #WBW 3 MHz #Sweep 1 ms 601 pts)

OUTPUT POWER, Chain 0 HIGH CH
e Agilent 13:13:34 Jul 16, 2014 R T

A kel 17.00 hiHz
Ref 32 dBm #Atten 30 dB Band Pwr 158.32 dBm
#FPeak
Log
10
dB/
Offst
12
dB
DI
300
dBm

Pavg

V1 52
53 FC
AA
rif):
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 1 ms (B01 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

RESULTS ANTENNA PORT 2

Limits
Channel |Frequency [Directional |FCC IC IC [Max
Gain Power | Power EIRP  |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) ({dBm)
Low 2412 2.00 30.00 30 36 30.00
Mid 2437 2.00 30.00 30 36 30.00
High 2462 2.00 30.00 30 36 30.00
Results
Channel |Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 17.27 17.27 30.00 -12.73
Mid 2437 17.73 17.73 30.00 -12.27
High 2462 16.81 16.81 30.00 -13.19

OUTPUT POWER, Chain 0

OUTPUT POWER, Chain 0 LOW CH
e Agilent 122224 Jul 18, 2014

Ref 32 dBm

#Atten 30 dB

R

T
A Wkel 17.00 MHz
Band Pwr 1727 dBm

#Peak
Log

10

Center 2.412 00 GHz

#Res BW 1 MHz

#YBW 3 MHz

Span 50 MHz

#Sweep 1 ms 601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUTPUT POWER, Chain 0 MID CH
He Agilent 12:49:38 Jul 16, 2014 R T
& Mkl 17.00 MHz

Ref 32 dBm #Atten 30 dB Band Pwr 17.73 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BYW 1 MHz #WBW 3 MHz #Sweep 1 ms 601 pts)

OUTPUT POWER, Chain 0 HIGH CH
e Agilent 12:50:51 Jul 16, 2014 R T

A kel 17.00 hiHz
Ref 32 dBm #Atten 30 dB Band Pwr 15.81 dBm
#FPeak
Log
10
dB/
Offst
12
dB
DI
300
dBm

Pavg

V1 52
53 FC
Ad
rif):
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 1 ms (B01 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.5.5 PSD

LIMITS

FCC §15.247

IC RSS-210 A8.2

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS ANTENNA PORT 1

PSD Results
Channel |Frequency [Chain O Limit | Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -14.35 8.0 -22.4
Mid 2437 -14.72 8.0 -22.7
High 2462 -14.24 8.0 -22.2
PSD, Chain 0

PSD, Chain 0 LOW CH
4 Agilent 08:39:07 Jul 16, 2014 RT

Mkr1 2.411 70 GHz

Ref 12 dBm #Atten 20 dB -14.35 dBm
#Peak

Log
10

Center 2.412 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

PSD, Chain 0 MID CH
He Agilent 08:43:25 Jul 16, 2014 R T
Mir1 2.437 30 GHz

Ref 12 dBm #Atten 20 dB -14.72 dBm
#Peak

Center 2.437 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)

PSD, Chain 0 HIGH CH
@ Agilent 08:51:32 Jul 16, 2014 R T

Mkr1 2.461 65 GHz
Ref 12 dBm #Atten 20 dB -14.24 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

V1 82
S3 FC
AA,
af):
FTun
Swp

Center 2.462 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 2
PSD Results
Channel |Frequency |Chain0 Limit | Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -14.04 8.0 -22.0
Mid 2437 -13.61 8.0 -21.6
High 2462 -13.00 8.0 -21.0
PSD, Chain 0

e e

PSD, Chain 0 LOW CH

e Agilent 11:22:59 Jul 16, 2014 R

T

Mkr1 2.411 65 GHz
Ref 12 dBm #Atten 20 dB -14.04 dBm
#Peak

Center 2.412 00 GHz

Span 30 MHz
#Res BW 3 kHz #YBW 10 kHz

#Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

PSD, Chain 0 MID CH
- Agilent 11:19:59 Jul 16, 2014 RT
Mkr1 2.435 70 GHz

Ref 12 dBm #Atten 20 dB -13.61 dBm
#Peak

Center 2.437 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)

PSD, Chain 0 HIGH CH
@ Agient 11:16:58 Jul 16, 2014 R T

Mkr1 2.460 75 GHz
Ref 12 dBm #Atten 20 dB -13.00 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

V1 82
S3 FC
AA,
af):
FTun
Swp

Center 2.462 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.5.6 OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-210 A8.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300
kHz, peak detector, and max hold. Measurements utilizing these settings are made of the in-
band reference level, bandedge (where measurements to the general radiated limits will not be
made) and out-of-band emissions.
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 1

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH
- Agilent 13.12.05 Feb 11,2014 R T
Mkr1 2.438 25 GHz

Ref 20 dBm Atten 20 dB 0.83 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 4.8 ms (601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LOW CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH
- Agilent 11:44:15 Feb 11,2012 R T
Mia2 2.400 00 GHz

Ref 20 dBm -40.13 dBm

#Peak

Atten 20 dB

dBm

LghAv

V1 52

Center 2.400 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

b arker Trace

X Pz

Amplitude

1 4)]
2 1)

24132 25 GHz
2,400 00 GHz

-1.06 dBm
-40.13 dBm

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE HIGH CH
i Agllent 13.08:29 Feb 11,2014
Mki2 2.48 MHz

Ref 20 dBm -42.83 dBm

#Peak

Atten 20 dB

*

dBm
Lghv

V1 52
Center 2.48 MHz

#Hes BYW 100 kHz #VBW 300 kHz
Matker Trace 2 fosis

1 ) 11,77 MHz
2 ) 2.45 MHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

Amplitude
-0.24 dBm
-42.83 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
C: 12012A-5430042

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH
- Agilent 11:45:47 Feb 11,2014

Ref 20 dBm

Atten 20 dB

Mkrd 24.831 GHz
-49.04 dBm

#Peak

dBm
LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.419 GHz
7.120 ¢Hz

12872 GHz
24831 GHz

Amplitude
-2.78 dBm

-54.564 dBm
-50.56 dBm
-49.04 dBm

OUT OF BAND MID CH
5 Agilent 11:49.28 Feb 11, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24,805 GHz
49.12 dBm

#Peak

dBm
LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.445 GHz
5.935% GHz

12976 GHz
24805 GHz

Amplitude
-3.81 dBm

-55.19 dBm
-50.67 dBm
-49.12 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUT OF BAND HIGH CH
- Agilent 13.07:59 Feb 11, 2014

Mkrd 22624 GHz
Ref 20 dBm Atten 20 dB 4980 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
203
dBm

LghAv

W1 52
Center 13.015 GHz Span 25.97 GHz
#Hes BYW 100 kHz #WBW 300 kHz Sweep 2.482 s (1001 pts)
Marker Trace X iz Amplitude

1 1 2.471 GHz -2.02 dBm

2 1 7.535 ¢Hz -54.83 dBm

2 1 155234 GHz -51.23 dBm

4 1 22629 GHz -48.80 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 2

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

- Agilent 11:01:35 Feb 11, 2014 R T

Mkr1 2.438 25 GHz
Ref 20 dBm Atten 20 dB 0.08 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
199
dBm

LghAv

V1 82
S3 FC

rif):
FTun
Swp

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 4.8 ms (601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LOW CHANNEL BANDEDGE

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH
s Agilent 10:53.09 Feb 11, 2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 Z.400 00 GHz
-43.47 dBm

#Peak

dBm

LghAv

V1 52

Center 2.400 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

b arker Trace
1 (1
2 m

X Pz
24132 25 GHz
2,400 00 GHz

-42.47 dBm

Amplitude
-0.56 dBm

AUTHORIZED BAND EDGE HIGH CH
i Agllent 110559 Feb 11,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.483 50 GHz
43.49 dBm

#Peak

*

dBm

Lghv

V1 82

Center 2.483 50 GHz
#Hes BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

Matker Trace
1 mn
2 (1

2 fosis
2,469 25 GHz
2,423 50 GHz

-42.40 dBm

Amplitude
049 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23

IC: 12012A-5430042

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH
- Agilent 11.00:12 Feb 11,2014

Ref 20 dBm

Atten 20 dB

Mkrd 24.753 GHz

-48.91 dBm

#Peak

dBm
LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.419 GHz
5.912 ¢Hz

14.054 GHz
24.753 GHz

Amplitude
-3.87 dBm

-55.43 dBm
-50.50 dBm
-45.91 dBm

OUT OF BAND MID CH
5 Agilent 11:0238 Feb 11, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24.779 GHz
-48.29 dBm

#Peak

dBm
LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.445 GHz
7.042 GHz

14.020 GHz
24779 GHz

Amplitude
056 dBm

-55.39 dBm
-51.04 dBm
-45.28 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUT OF BAND HIGH CH
- Agilent 11.07:40 Feb 11,2014

Mkrd 24.779 GHz
Ref 20 dBm Atten 20 dB 50.02 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
195
dBm

LghAv

W1 52
Center 13.015 GHz Span 25.97 GHz
#Hes BYW 100 kHz #WBW 300 kHz Sweep 2.482 s (1001 pts)
Marker Trace X iz Amplitude

1 1 2.471 GHz -0.74 dBm

2 1 7120 ¢Hz -55.79 dBm

2 1 14002 GHz -51.17 dBm

4 1 24779 GHz -50.02 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.6 802.11n QPSK MODE IN THE 2.4 GHz BAND

8.6.1 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-210 A8.2 (a)

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with the RBW set to 100 KHz and
the VBW to 300 KHz >= 3 x RBW, peak detector and max hold.

RESULTS ANTENNA PORT 1

Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 17.330 0.5
Mid 2437 17.580 0.5
High 2462 17.330 0.5

RESULTS ANTENNA PORT 2

Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 17.330 0.5
Mid 2437 17.580 0.5
High 2462 17.330 0.5

Page 161 of 321

UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577

This report shall not be reproduced except in full, without the written approval of UL LLC




REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

6 dB BANDWIDTH ANTENNA PORT 1

6 dB BANDWIDTH LOW CH
- Agilent 13:16:53 Feb 11, 2014 T

Mkr2 2.413 25 GHz
Ref 20 dBm Atten 20 dB -1.75 dBm
#Peak
Log
10
dB/

Center 2.412 00 GHz Span 50 MHz
#Res BYW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)
Marker Trace X iz Amplitude

1R o 2403 17 GHz -7.18 dBm

14 1 17.32 MHz -1.00 dB

z o 2413 25 GHz -1.75 dBm

6 dB BANDWIDTH MID CH
- Agilent 13:19:53 Feb 11, 2014 R T

Mkr2 2.435 75 GHz
Ref 20 dBm Atten 20 dB -1.09 dBm
#Peak
Log
10
dB/

Center 2.437 00 GHz Span 50 MHz
#Res BYW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)
Marker Trace X iz Amplitude

1R o 2428 17 GHz 672 dBm

14 1 17.58 MHz 0.7 dB

z o 2435 75 GHz -1.08 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

6 dB BANDWIDTH HIGH CH
s Agilent 13.23:13 Feb 11,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.463 25 GHz
0.61 dBm

#Peak

Log
10

dB/

Center 2.462 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
#Sweep 100 ms (601 pts)

b arker Trace
1R 1
14 1
2 (1

X Pz
2452 17 GHz
733 MHz
2463 25 GHz

Amplitude
-5.12 dBm

-0.39 4B
-0.61 dBm
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

6 dB BANDWIDTH ANTENNA PORT 2

6 dB BANDWIDTH LOW CH
s Agilent 14:11:24 Feb 11,2012

Ref 20 dBm Atten 20 dB

R T
Mkr2 2.413 25 GHz
-1.81 dBm

#Peak

Center 2.412 00 GHz
#Res BYW 100 kHz #YBW 300 kHz

Span 50 MHz
#Sweep 100 ms (601 pts)

b arker Trace X Pz
1R 1 2.403 17 GHz
14 ) 1733 MHz
2 1 2413 25 GHz

£.74 dBm

-1.81 dBm

Amplitude

-1.45 dB

6 dB BANDWIDTH MID CH
- Agilent 141316 Feb 11,2012

Ref 20 dBm Atten 20 dB

R T
Mkr2 2.435 75 GHz
-1.30 dBm

#Peak

Center 2.437 00 GHz
#Res BYW 100 kHz #YBW 300 kHz

Span 50 MHz
#Sweep 100 ms (601 pts)

b arker Trace X Pz
1R 1 2428 17 GHz
14 ) 17 .53 MHz
2 1 2.435 75 GHz

-£.80 dBm

-1.20 dBm

Amplitude

0.09 4B
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

6 dB BANDWIDTH HIGH CH
- Agilent 14:16:13 Feb 11, 2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.460 75 GHz
0.75 dBm

#Peak

Log
10

dB/

Center 2.462 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
#Sweep 100 ms (601 pts)

b arker Trace
1R 1
14 (1)
2 (1

X Pz
2452 17 GHz
733 MHz
24680 75 GHz

Amplitude
-5.94 dBm
084 dB
-0.75 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.6.2 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS ANTENNA PORT 1

Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 2412 17.5368
Mid 2437 17.5420
High 2462 17.5184

RESULTS ANTENNA PORT 2

Channel|Frequency]|99% Bandwidth
(MHz) (MHz)
Low 2412 17.5173
Mid 2437 17.5169
High 2462 17.5083
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH ANTENNA PORT 1

99% BANDWIDTH LOW CH

- Agilent 13:28:19 Feb 11,2014 RT
Mkr1 2.411 33 GHz
Ref 20 dBm Atten 20 dB 4.84 dBm
#Samp)
Log
10

Center 2.412 00 GHz Span 50 MHz
#Res BYW 30 kHz #VBW 300 kHz Sweep 162.2 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.5368 MHz xdB  -26.00 dB

Transmit Freq Errar -35.696 kHz
¥ dB Bandwidth 18.617 MHz*

99% BANDWIDTH MID CH
- Agilent 13:30:12 Feb 11,2014 RT

Mkr1 2.435 75 GHz
Ref 20 dBm Atten 20 dB 5.20 dBm
#Samp)
Log
10

Center 2.437 00 GHz Span 50 MHz
#Res BYW 30 kHz #VBW 300 kHz Sweep 162.2 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.5422 MHz xdB  -26.00 dB

Transmit Freq Errar -36.085 kHz
¥ dB Bandwidth 18.634 MHz*
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

99% BANDWIDTH HIGH CH

- Agilent 13:32:24 Feb 11,2014 RT
Mkr1 2.460 75 GHz
Ref 20 dBm Atten 20 dB 5.11 dBm
#Samp)
Log
10

Center 2.462 00 GHz Span 50 MHz
#Res BYW 30 kHz #VBW 300 kHz Sweep 162.2 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.5184 MHz xdB  -26.00 dB

Transmit Freq Errar -53.329 kHz
¥ dB Bandwidth 18.706 MHz*
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

99% BANDWIDTH ANTENNA PORT 2

99% BANDWIDTH LOW CH
s Agilent 14.18:46 Feb 11,2012

Ref 20 dBm Atten 20 dB

R T
Mkr1 2.410 75 GHz
5.98 dBm

#Samp)

Center 2.412 00 GHz

#Res BYW 30 kHz #YBW 300 kHz

Occupied Bandwidth
17.5173 MHz

Transmit Freq Errar -30.279 kHz
¥ dB Bandwidth 18.668 MHz*

99% BANDWIDTH MID CH
- Agilent 14.23:26 Feb 11,2014

Ref 20 dBm Atten 20 dB

Span 50 MHz
Sweep 162.2 ms (601 pts)

Occ BWW % Pwr 99.00 %
wdB 26500 dB

R T
Mkr1 2.435 75 GHz
5.39 dBm

#Samp)

Center 2.437 00 GHz

#Res BYW 30 kHz #YBW 300 kHz

Occupied Bandwidth
17.5169 MHz

Transmit Freq Errar -35.328 kHz
¥ dB Bandwidth 18.683 MHz*
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99% BANDWIDTH HIGH CH

- Agilent 14:26:04 Feb 11,2014 RT
Mkr1 2.460 75 GHz
Ref 20 dBm Atten 20 dB 5.08 dBm
#Samp)
Log
10

Center 2.462 00 GHz Span 50 MHz
#Res BYW 30 kHz #VBW 300 kHz Sweep 162.2 ms (601 pts)

Occupied Bandwidth Occ BYW % Pwr 99.00 %
17.5083 MHz xdB  -26.00 dB

Transmit Freq Errar -39.935 kHz
¥ dB Bandwidth 18.820 MHz*

Page 170 of 321
UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of UL LLC




REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LIMITS

None; for reporting purposes only.

8.6.3 AVERAGE POWER

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 12 dB (including 10 dB pad and 2 dB cable) was entered

as an offset in the power meter to allow for direct reading of power.

RESULTS ANTENNA PORT 1

Channel [Frequency] Power
(MHz) (dBm)
Low 2412 9.63
Mid 2437 9.83
High 2462 9.95

RESULTS ANTENNA PORT 2

Channel [Frequency] Power
(MHz) (dBm)
Low 2412 9.84
Mid 2437 10.20
High 2462 10.00
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.6.4 OUTPUT POWER

LIMITS

FCC 8§15.247
IC RSS-210 A8.4

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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DATE: 2014-07-23
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RESULTS ANTENNA PORT 1

Limits
Channel |Frequency [Directional |FCC IC IC [Max
Gain Power | Power EIRP  |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) |(dBm) ({dBm)
Low 2412 2.00 30.00 30 36 30.00
Mid 2437 2.00 30.00 30 36 30.00
High 2462 2.00 30.00 30 36 30.00
Results
Channel |Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 13.89 13.89 30.00 -16.11
Mid 2437 15.31 15.31 30.00 -14.69
High 2462 16.16 16.16 30.00 -13.84

OUTPUT POWER, Chain 0

OUTPUT POWER, Chain 0 LOW CH

- Agilent 11:59:45 Jul 16, 2014

Ref 32 dBm

#Atten 30 dB

R

T
A Wkel 17.00 MHz
Band Pwr 13.8% dBm

#Peak

Center 2.412 00 GHz

#Res BW 1 MHz

#YBW 3 MHz

Span 50 MHz

#Sweep 1 ms 601 pts)
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OUTPUT POWER, Chain 0 MID CH
e Agilent 12.04:01 Jul 16,2014 R T
4 Mkrl 17.00 MHz

Ref 32 dBm #Atten 30 dB Band Pwr 15.31 dBm
#FPeak

Center 2.437 00 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 1 ms (B01 pts)

OUTPUT POWER, Chain 0 HIGH CH
e Agilent 12:08:20 Jul 16, 2014 R T
& Mkl 17.00 MHz

Ref 32 dBm #Atten 30 dB Band Pwr 16.16 dBm
#Peak

Center 2.462 00 GHz Span 50 MHz
#Res BYW 1 MHz #WBW 3 MHz #Sweep 1 ms 601 pts)
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DATE: 2014-07-23
IC: 12012A-5430042

RESULTS ANTENNA PORT 2

Limits
Channel |Frequency [Directional |FCC IC IC [Max
Gain Power | Power EIRP  |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) ({dBm)
Low 2412 2.00 30.00 30 36 30.00
Mid 2437 2.00 30.00 30 36 30.00
High 2462 2.00 30.00 30 36 30.00
Results
Channel |Frequency Chain 0 Total Power Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 16.85 16.85 30.00 -13.15
Mid 2437 16.89 16.89 30.00 -13.11
High 2462 16.22 16.22 30.00 -13.78

OUTPUT POWER, Chain 0

OUTPUT POWER, Chain 0 LOW CH
e Agilent 12:13:12 Jul 18, 2014

Ref 32 dBm

#Atten 30 dB

R

T
A Wkel 17.00 MHz
Band Pwr 16.85 dBm

#Peak
Log

10

Center 2.412 00 GHz

#Res BW 1 MHz

#YBW 3 MHz

Span 50 MHz

#Sweep 1 ms 601 pts)
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OUTPUT POWER, Chain 0 MID CH
e Agilent 12:12:01 Jul 16, 2014 R T
& Mkl 17.00 MHz

Ref 32 dBm #Atten 30 dB Band Pwr 15.85 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 1 ms (601 pts)

OUTPUT POWER, Chain 0 HIGH CH
e Agilent 12:09:53 Jul 16, 2014 R T

A kel 17.00 hiHz
Ref 32 dBm #Atten 30 dB Band Pwr 15.22 dBm
#FPeak
Log
10
dB/
Offst
12
dB
DI
300
dBm

PAvy

V1 52
53 FC
Ad
rif):
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 1 ms (B01 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
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8.6.5 PSD

LIMITS

FCC §15.247

IC RSS-210 A8.2

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS ANTENNA PORT 1

PSD Results
Channel |Frequency [Chain O Limit | Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -15.21 8.0 -23.2
Mid 2437 -14.09 8.0 -22.1
High 2462 -14.07 8.0 -22.1
PSD, Chain 0

PSD, Chain 0 LOW CH
i Agilent 11:48:51 Jul 15, 2014 R T

Mkr1 2.410 80 GHz

Ref 12 dBm #Atten 20 dB -15.21 dBm
#Peak

Center 2.412 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)
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PSD, Chain 0 MID CH
He Agilent 11:45:15 Jul 16,2014 R T
Mir1 2.436 40 GHz

Ref 12 dBm #Atten 20 dB -14.09 dBm
#Peak

Center 2.437 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)

PSD, Chain 0 HIGH CH
e Agilent 11:42:39 Jul 16, 2014 R T

Mkr1 2.461 65 GHz
Ref 12 dBm #Atten 20 dB -14.07 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

V1 82
S3 FC
AA,
af):
FTun
Swp

Center 2.462 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)

Page 178 of 321

UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577

This report shall not be reproduced except in full, without the written approval of UL LLC



REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESULTS ANTENNA PORT 2

PSD Results
Channel |Frequency |Chain0 Limit | Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -12.86 8.0 -20.9
Mid 2437 -13.42 8.0 -21.4
High 2462 -13.80 8.0 -21.8
PSD, Chain 0

PSD, Chain 0 LOW CH

- Agilent 11:28:58 Jul 16, 2014

R T

Mkr1 2.411 70 GHz
Ref 12 dBm #Atten 20 dB -12.86 dBm
#Peak

Center 2.412 00 GHz

Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)
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PSD, Chain 0 MID CH
- Agilent 11:35:10 Jul 16, 2014 RT
Mkr1 2.437 25 GHz

Ref 12 dBm #Atten 20 dB -13.42 dBm
#Peak

Center 2.437 00 GHz Span 30 MHz
#Res BW 3 kHz #WBW 10 kHz #Sweep 100 s (601 pts)

PSD, Chain 0 HIGH CH
e Agilent 11:37:40 Jul 16, 2014 R T

Mkr1 2.462 30 GHz
Ref 12 dBm #Atten 20 dB -13.80 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
8.0
dBm

LghAv

V1 82
S3 FC
AA,
af):
FTun
Swp

Center 2.462 00 GHz Span 30 MHz
#Res BW 3 kHz #WVBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

8.6.6 OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-210 A8.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300
kHz, peak detector, and max hold. Measurements utilizing these settings are made of the in-
band reference level, bandedge (where measurements to the general radiated limits will not be
made) and out-of-band emissions.
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RESULTS ANTENNA PORT 1

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH
- Agilent 14.04:41 Feb 11,2012 R T
Mkr1 2.438 25 GHz

Ref 20 dBm Atten 20 dB 0.58 dBm
#Peak

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 4.8 ms (601 pts)
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LOW CHANNEL BANDEDGE

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH
- Agilent 14.01:14 Feb 11,2012

Ref 20 dBm

Atten 20 dB

R T
Mkr2 Z.400 00 GHz
-44.82 dBm

#Peak

dBm

LghAv

V1 52

Center 2.400 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

b arker Trace
1 (1
2 m

X Pz
24132 25 GHz
2,400 00 GHz

-44.52 dBm

Amplitude
-1.12 dBm

AUTHORIZED BAND EDGE HIGH CH
i Agllent 14.08.:22 Feb 11,2014

Ref 20 dBm

Atten 20 dB

R T
Mkr2 2.483 50 GHz
43.60 dBm

#Peak

*

dBm

Lghv

V1 82

Center 2.483 50 GHz
#Hes BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

Matker Trace
1 mn
2 (1

2 fosis
2,469 25 GHz
2,423 50 GHz

-42.60 dBm

Amplitude
-0.05 dBm
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OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH
- Agilent 140216 Feb 11,2012
Mkrd 24.779 GHz

Ref 20 dBm Atten 20 dB -48.98 dBm
#Peak

dBm
LghAv

W1 52
Center 13.015 GHz Span 25.97 GHz
#Hes BYW 100 kHz #WBW 300 kHz Sweep 2.482 s (1001 pts)
Marker Trace X iz Amplitude

1 1 2.419 GHz -3.51 dBm

2 1 3.851 ¢Hz -58.97 dBm

2 1 12850 GHz -48.38 dBm

4 1 24779 GHz -45.95 dBm

OUT OF BAND MID CH
s Agilent 14.05:39 Feb 11,2012
Mkrd 24.727 GHz

Ref 20 dBm Atten 20 dB 50.40 dBm
#Peak

dBm
LghAv

W1 52
Center 13.015 GHz Span 25.97 GHz
#Hes BYW 100 kHz #WBW 300 kHz Sweep 2.482 s (1001 pts)
Marker Trace X iz Amplitude

1 1 2.445 GHz -3.22 dBm

2 1 7.084 ¢Hz -54.96 dBm

2 1 12976 GHz -50.01 dBm

4 1 24727 GHz -50.40 dBm

Page 184 of 321

UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of UL LLC



REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

OUT OF BAND HIGH CH
- Agilent 14:09:26 Feb 11, 2014

Mkrd 22572 GHz
Ref 20 dBm Atten 20 dB 4038 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
204
dBm

LghAv

V1 S2
Center 13.015 GHz Span 25.97 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (1001 pts)

Marker Trace X iz Amplitude
1 1 2.471 GHz -3.26 dBm
1 6.912 ¢Hz -55.61 dBm

2
2 [ )] 14.002 GHz -50.50 dBm
< 4 )] 22572 GHz -50.38 dBm
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RESULTS ANTENNA PORT 2

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

- Agilent 14:52:56 Feb 11, 2014 R T

Mkr1 2.438 25 GHz
Ref 20 dBm Atten 20 dB 0.50 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
204
dBm

LghAv

V1 82
S3 FC

rif):
FTun
Swp

Center 2.437 00 GHz Span 50 MHz
#Res BW 100 kHz #JVBW 300 kHz Sweep 4.8 ms (601 pts)
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DATE: 2014-07-23
IC: 12012A-5430042

LOW CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH
s Agilent 14:43:29 Feb 11,2014 R T
Mia2 2.400 00 GHz

Ref 20 dBm 43.71 dBm

#Peak

Atten 20 dB

dBm

LghAv

V1 52

Center 2.400 00 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

b arker Trace

X Pz

Amplitude

1 4)]
2 1)

24132 25 GHz
2,400 00 GHz

-1.27 dBm
-42.71 dBm

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE HIGH CH
i Agllent 150038 Feb 11,2014
Mki2 2.48 MHz

Ref 20 dBm -43.62 dBm

#Peak

Atten 20 dB

*

dBm
Lghv

V1 52
Center 2.48 MHz

#Hes BYW 100 kHz #VBW 300 kHz
Matker Trace 2 fosis

1 ) -11.52 MHz
2 ) 2.45 MHz

Span 50 MHz
Sweep 4.8 ms (601 pts)

Amplitude
-0.23 dBm
-42.62 dBm
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DATE: 2014-07-23
C: 12012A-5430042

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH
- Agilent 14:50:54 Feb 11,2014

Ref 20 dBm

Atten 20 dB

Mkrd 24,727 GHz
-49.75 dBm

#Peak

dBm
LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.419 GHz
7.120 ¢Hz

15 664 GHz
24727 GHz

Amplitude
-5.08 dBm

-54.97 dBm
-50.24 dBm
-49.75 dBm

OUT OF BAND MID CH
i Agilent 14:55:36 Feb 11, 2014

Ref 20 dBm

Atten 20 dB

Mkrd 24,805 GHz
-48.72 dBm

#Peak

dBm

LghAv

V1 52

Center 13.015 GHz
#Res BYW 100 kHz

#VBW 300 kHz

Span 25.97 GHz

Sweep 2.452 s (1001 pts)

b arker Trace
1 (1
2 mn
2 (1
4 m

X Pz
2.445 GHz
7743 GHz

12050 GHz
24805 GHz

Amplitude
-1.86 dBm

-55.22 dBm
-51.25 dBm
-45.72 dBm
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OUT OF BAND HIGH CH
- Agilent 15.01:32 Feb 11,2014

Mkrd 24.72F GHz
Ref 20 dBm Atten 20 dB 48.45 dBm
#Peak
Log
10
dB/
Offst
12
dB
DI
202
dBm

LghAv

W1 52
Center 13.015 GHz Span 25.97 GHz
#Hes BYW 100 kHz #WBW 300 kHz Sweep 2.482 s (1001 pts)
Marker Trace X iz Amplitude

1 1 2.471 GHz -4.44 dBm

2 1 6.834 ¢Hz -54.36 dBm

2 1 155234 GHz -50.54 dBm

4 1 24727 GHz -45.45 dBm
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REPORT NO: 10147996 DATE: 2014-07-23
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9 RADIATED TEST RESULTS

9.1 LIMITS AND PROCEDURE

LIMITS

FCC 815.205 and §15.209

IC RSS-210 Clause 2.6 (Transmitter)

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uv/im)at3m (dBuV/m) at 3 m
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane. The antenna to
EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 1 MHz for peak measurements and as applicable for average measurements.

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each applicable band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note: Spurious emissions below 3GHz in the restricted band were evaluated after numerous

measurement the emissions were identical therefore some results in the tables may outline
similar outcomes in the measurement.
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FCC ID: 2ABHC-5430042 IC: 12012A-5430042

9.1.1 WORST-CASE BELOW 1 GHz B MODE

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, 802.11b MODE
(HORIZONTAL/VERTICAL) DAAS VERSION

HORIZONTAL/VERTICAL P PLOT

Rudiuled Cmissions 3—meler:

85

Manufacturer £l ectro | ux
75 Device:Plug-In Network Inte~foce (NIU
Mode | :DAAS (Wi fi Moduled

Job¥ 181479596 Tested By: RM
65 fntenna | 11b  Ch 6  5.5Mbps

55

45

recruts

35

CdBLU/n)
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ﬁk,‘%gy@\‘u‘h"r”““'”"W'}

i i
LT m T

w\“",‘,.“w‘.u )

2] 188 18698
Frequency (MHz)

Karge (MHz) Det  RoW  UBW / Ava lup Sueep Pts #3ups/Mo Fange Gz Ut KbW  WBW 7 Ava lup Sueep Pts  #5ups/Mode
1:38-208 PEAK 128k M / Log-Pur (ll idea) BAf=/MHz 4881 Inf/MAXH 3:268-1880 PEAK 126k 1M / Log—Pur(Uideo) BB1s/MHz  BBB1  Inf/MAXH

RDF_Tx Spurinus_3AM-1GH> _FCC Sub C15-7A9_DAAS_11b mode_Ant | _Channel f_744PM_5-5Mops_pur set pre-prog.DAT Rev 9.5 17 Feb 7014

Antenna port 1
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
31.7425 11.86 PK 17 0 28.86 40 -11.14 0-360 98 H
165.9575 13.65 PK 14.8 7 29.15 43.5 -14.35 0-360 250 H
186.655 13.58 PK 15.6 7 29.88 43.5 -13.62 0-360 100 \

PK - Peak detector

Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuVv) (dBuV/m) 15.209
545.1 13.77 PK 19.5 1.6 34.87 46 -11.13 0-360 300 H
976.1 14.51 PK 24.1 2.2 40.81 54 -13.19 0-360 200 H
458 13.58 PK 16.7 1.5 31.78 46 -14.22 0-360 200 \

PK - Peak detector
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL PLOT

UL EMC - Melville 18 Feb 2814 B1:35:25

B85

Rodioted Emissions 3-meter

Monufacturer Electrolux
75 Device:Plug-In Network Interfoce CNIU3
Mode | :DAAS (Wifi Madulel

Job#: 18147956 Tested By: RM
65 Antenna 2 f1b  Ch 6 5.5Mbps
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FCC Pt 15 Bubpart C
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186 5155
Frequency (MH=3

Range €Mz Det  ReW VBl / Avg Tup Sueep Pts  #3ups/Mo Range_C(Hz) Det  REW  UBW / Avg Tup Sweep Pts  F3ups/Mode
1:30-288 PEAK 128k IM / Log-Pur (Videa) . BAts/NHz 4881 Inf/MAKH 3:208-100B PEAK 128k {M / Log=Pur (Video) BB =/ Mz &amt Inf/NAKH

RDE_Tx Spurious_38M-1GHz FCC Suk C15-289_DAAS_11b mods_Ant ! _Chonnel 6_2442M_5-SMbps_pwr set pre-prog.DAT Rev 8.5 18 Feb 281§
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
145.8125 13.13 PK 14.3 7 28.13 43.5 -15.37 0-360 400 H
181.045 13.96 PK 15.5 .8 30.26 43.5 -13.24 0-360 400 H
51.8875 14.02 PK 8.9 1 23.02 40 -16.98 0-360 100 \
134.975 12.85 PK 14.1 6 27.55 43.5 -15.95 0-360 100 \
PK - Peak detector
Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuVv) (dBuV/m) 15.209
357.4 13.01 PK 14.8 1.2 29.01 46 -16.99 0-360 102 H
817.7 14.94 PK 22.4 2.1 39.44 46 -6.56 0-360 200 \

PK - Peak detector
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

9.1.2 WORST-CASE BELOW 1 GHz G MODE

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, 802.11g MODE
(HORIZONTAL/VERTICAL) DAAS VERSION

HORIZONTAL / VERTICAL PLOT

UL EMC - Melville 17 Feb 2814 18:87:28

B85

Rodicted Emissions 3-meter

Monufocturer i Elsctrolux

75 Device:Plug-In Netwerk Interfoce CNIUD
Mode | :DAARS (Wifi Moduleld

Job#: 18147996 Tested By: RM

655 Antenna 1 11g  Ch 6 BMbps
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FCC Pt 15

CdBul/m)
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5] 188 1888
Frequsency (MH=2

Range (MHz) Det  RBW VEW / fvg Tup Sucep Pts  t3ups/Mo Range_Cz) Dt Rel  UBW / fvg Tup Sucep Pt #3ups/Mode
1:30-200 PEAK 128k 1M / Log=Pur(Videa) .BAa/MHz 4881 Inf/MAXH 3:2060-1600 PEAK 128k 1M / Log=Pur (Uideo) .BB1 s/ MHz 8EB1  Inf/NAKH

FCC Pt 15 Subport C (38-1888MHz) 3M.TST Rev 5.5 18 Feb 2014

Antenna port 1
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
30.595 11.88 PK 17.6 0 29.48 40 -10.52 0-360 250 H
175.605 13.42 PK 15.1 7 29.22 43.5 -14.28 0-360 400 H
150.275 13.35 PK 14.4 7 28.45 43.5 -15.05 0-360 100 \

PK - Peak detector

Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
612.9 14.68 PK 19.8 1.7 36.18 46 -9.82 0-360 300 H
715.8 15.49 PK 20.4 2 37.89 46 -8.11 0-360 200 H
816 13.85 PK 22.5 2.1 38.45 46 -7.55 0-360 400 \

PK - Peak detector
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, 802.11g MODE
(HORIZONTAL/VERTICAL) DAAS VERSION

HORIZONTAL / VERTICAL PLOT

UL EMC - Melville 18 Feb 2814 BP: 3606

85

Rodicted Emissions 3-meter

Manufocturer Electralux
75 Device:Plug-Tn Netwark Interfoce (NIU
Mode | :DARS (Wifi Module)

Job#: 18147996 Tested By: RM
65 Antenna 2 11g  Ch 6 BMbps
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FCC Pt 15
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Frequency (MH=zD

Det  RGW  UBW / Avg Tup Sueep Pts  #9ups/Ma Range_CHHz» Dt REW  UBW / fvg Tup Sucep Pts  #3ups/Mode
PEAK 128k M / Log-Pur(Videa) BBt MHz 48t Inf/MAKH 3.2068-1000 PEAR 128k 1M / Log—Pwr(Jideo) .BB1 2/MHz 801 Inf/MAXH

RDE_Tx Spurious_38M-1GHz_FCC Sub C15-289 _DAAS_!1b mods_Ant | _Channel 6_2442M_5-5Mbps_pwr sst pre-prog.DAT Rev 9.5 18 Feb 201§
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
36.8425 12.57 PK 15.1 0 27.67 40 -12.33 0-360 400 H
169.0175 13.53 PK 14.8 7 29.03 43.5 -14.47 0-360 250 H
180.11 13.45 PK 15.5 7 29.65 43.5 -13.85 0-360 100 \

PK - Peak detector

Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuVv) (dBuV/m) 15.209
541.8 12.81 PK 19.3 1.6 33.71 46 -12.29 0-360 200 H
351.3 13.15 PK 14.8 1.2 29.15 46 -16.85 0-360 100 \
605.9 14.67 PK 19.6 1.7 35.97 46 -10.03 0-360 300 \

PK - Peak detector
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

9.1.3 WORST-CASE BELOW 1 GHz N MODE BPSK

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, 802.11n BPSK MODE
(HORIZONTAL/VERTICAL) DAAS VERSION

HORIZONTAL / VERTICAL PLOT

UL EMC - Melville 17 Feb 2814 19:56:53

85

Rodicted Emissions 3-meter

ManufoctureriElectrolux

75 Device Plug-In Netwark Interface (NIUD
Mode | :DAAS (Wifi Moduled

Job#: 18147996 Tested By: RM

655 Antenna | 11n  BPSK Ch b6 MCSB
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FCC Pt 15
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188 1888
Fregquency (MH=D

Det  RGW  UBW / Avg Tup Sueep Pts  #9ups/Ma Range_CHHz» Dt REW  UBW / fvg Tup Sucep Pts  #3ups/Mode
PEAK 128k M / Log-Pwr(Widea) . BBt MHz 481 Inf/MAKH 3.2068-1000 PEAR 128k 1M / Log—Pwr (Video) .BB1 5/MHz 80B1  Inf/MAXH

RDE_Tx Spurious_3BM-1GHz _FCC Sub C15-289 DAAS_11h mode_Ant | Chonnel 6_2442M_5-SMbps_pwr set pre-prog.DAT Rev 9.5 18 Feb 201§
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
34.76 12.3 PK 16 0 283 40 -11.7 0-360 250 H
135.1025 13.07 PK 14.1 .6 27.77 43.5 -15.73 0-360 100 H
31.105 12.75 PK 17.4 0 30.15 40 -9.85 0-360 100 Vv
179.7275 13.81 PK 15.4 7 29.91 43.5 -13.59 0-360 100 \
PK - Peak detector
Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuVv) (dBuV/m) 15.209
529.1 13.98 PK 18.4 15 33.88 46 -12.12 0-360 200 H
973.8 14.22 PK 24 2.3 40.52 54 -13.48 0-360 100 \

PK - Peak detector
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL / VERTICAL PLOT

UL EMC - Melville 18 Feb 2814 BR: 8542

85

Rodicted Emissions 3-meter

Manufocturer Electralux
75 Device:Plug-Tn Netwark Interfoce (NIU
Mode | :DARS (Wifi Module)

Job#: 18147996 Tested By: RM
65 Antenna 2 1in BPSK  Ch 6 MCSB
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FCC Pt 15 Bubpart C
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188 148
Frequency (MH=zD

Ronge (MHz) Det  RGW  UBW / Avg Tup Sueep Pts  #9ups/Ma Range_CHHz» Dt REW  UBW / fvg Tup Sucep Pts  #3ups/Mode
30-200 PEAK 128k M / Log-Pur(Videa) BBt MHz 48t Inf/MAKH 3.2068-1000 PEAR 128k 1M / Log—Pwr(Jideo) .BB1 2/MHz 801 Inf/MAXH

RDE_Tx Spurious_38M-1GHz_FCC Sub C15-289 _DAAS_!1b mods_Ant | _Channel 6_2442M_5-5Mbps_pwr sst pre-prog.DAT Rev 9.5 18 Feb 201§

Antenna port 2
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
30.765 12.35 PK 17.5 0 29.85 40 -10.15 0-360 400 H
157.9675 13.59 PK 14.8 7 29.09 43.5 -14.41 0-360 98 H
121.2475 13.03 PK 13.5 6 27.13 43.5 -16.37 0-360 100 \

PK - Peak detector

Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
844.6 14.33 PK 22.6 2.1 39.03 46 -6.97 0-360 400 H
986.3 14.29 PK 244 2.3 40.99 54 -13.01 0-360 300 H
333 14.22 PK 13.9 1.2 29.32 46 -16.68 0-360 400 \

PK - Peak detector
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

9.14 WORST-CASE BELOW 1 GHz N MODE QAM 16

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, 802.11n QAM 16 MODE
(HORIZONTAL/VERTICAL) DAAS VERSION

HORIZONTAL / VERTICAL PLOT

UL EMC - Melville 17 Feb 2014 28:48:45

B85

Rodioted Emiszions J-meter

Manufacturer (Electrolux

75 Device:Plug-In Network Interfoce (NIUD
Mode | :DAAS (Wifi Module)

Job#: 18147996 Tested By: RM

65 Antenna | 11n 0AMI6E  Ch 6 MCS3
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FCC P 15 Bukpar
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Freguency (MH=D

Rarge (MHz) Det  RBW  UBW / Avg Tup Sucep Pts  #Sups/fa Range (MHz) Det  RBW  UBW / fug Tup Sueep Pts  #5ups/Mode
1:38-268 PEAK 128k [N / Log-Pur(Videa)  .BB1s/MHz 4881  Inf/MAXH 3:286-188 PEAK 128k 1M / Log-Pur(Jideo)  .BB1s/MHz  8BBI  Inf/HAXH

RDE _Tx Spurious_38M-1GHz_FCC Sub C15-2@9 _DAAS_11h mode_Ant | _Chonnel 6_2442M_5-5Mbps _pwr set pre-prog.DAT Rev 8.5 18 Feb 26814
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
33.1025 12.14 PK 16.6 1 28.84 40 -11.16 0-360 250 H
182.32 13.01 PK 15.6 .8 29.41 43.5 -14.09 0-360 250 H
190.8625 12.73 PK 15.6 8 29.13 43.5 -14.37 0-360 100 \

PK - Peak detector

Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
759.8 14.21 PK 213 2 37.51 46 -8.49 0-360 400 H
543.2 12.62 PK 19.4 1.6 33.62 46 -12.38 0-360 300 \
740.9 15.33 PK 20.8 1.9 38.03 46 -7.97 0-360 300 \

PK - Peak detector
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL / VERTICAL PLOT

UL EMC - Melville 17 Feb 2614 23:14.:48

B85

Rodioted Emissions 3-meter

Manufacturer Electrolux

75 Device:Plug-In Netuork Interfoce (NIU3
Mode | :DAAS (Wifi Module)

Job#: 18147956 Tested By RM

65 Antenna 2 1in 0AMIE  Ch 6  MCS3
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Frequency (MH=D

Range (Hz) Det  REW VU / Avg Tup Sucep Pts  #9ups/to Range_CHtiz) Det  RBW  UBW / fivg Tup Sueep Pts  #3ups/Mode
:30-280 PEAK 128k IM / Log-Puwr(Videad LBl o/MHz 4@8t  Inf/MAXH 3:2060-1600 PEAK 128k 1M / Log=Pur(lideo) .BB1s/MHz 8BB1  Inf/MAXH

RDE_Tx Spurious_38M-1GHz_FCC Sub C15-289_DAAS_I1b mode_Ant ! _Chonnel 6_2442M_5-5Mbps_pwr sest pre-prog.DAT Rev 9.5 18 Feb 2814
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
32.89 12.57 PK 16.7 0 29.27 40 -10.73 0-360 250 H
159.285 14.53 PK 14.8 7 30.03 43.5 -13.47 0-360 400 H
191.415 13.21 PK 15.6 8 29.61 43.5 -13.89 0-360 100 \

PK - Peak detector

Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
614.2 15.5 PK 19.8 1.6 36.9 46 -9.1 0-360 400 H
977 14.39 PK 24.2 2.3 40.89 54 -13.11 0-360 98 H
995 14.44 PK 24 2.3 40.74 54 -13.26 0-360 100 \

PK - Peak detector
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FCC ID: 2ABHC-5430042 IC: 12012A-5430042

9.15 WORST-CASE BELOW 1 GHz N MODE QAM 64

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, 802.11n QAM 64 MODE
(HORIZONTAL/VERTICAL) DAAS VERSION

HORIZONTAL / VERTICAL PLOT

UL EMC - Melville 17 Feb 2814 21:34:50

B85

Rodioted Emissions J-meter

Monufocturer  Electrolux

75 Device: Plug-In Network Interfoce CNIUD
Mode | :DAARS (Wifi Modulel

Job#: 18147996 Tested By: RM

65 fntenna 1 11n 0AME4 Ch 6  MCSE
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Fregquency U(MH=zD2

Dot  REW UBW / fvg Tup Sucep Pts  #Sups/Mla Range CHHz) Det  RBW  UBM / fvg Typ Sueep Pt #5ups/Mode
PEAK 128k [N / Log-Pur(Videa)  .BB1s/MHz  4BBI  Inf/MAXH 3:280-1608 PEAK 128k 1M / Log-Pur(Uideo)  BBIs/MHz  8BB1  Inf/NAXH
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
31.7425 12.43 PK 17 0 29.43 40 -10.57 0-360 400 H
138.205 13.26 PK 14.2 5 27.96 43.5 -15.54 0-360 400 H
124.9875 12.81 PK 13.9 .5 27.21 43.5 -16.29 0-360 100 \
183.595 13.79 PK 15.7 7 30.19 43.5 -13.31 0-360 100 \
PK - Peak detector
Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
692.8 15.29 PK 20.5 1.8 37.59 46 -8.41 0-360 200 H
981.7 13.87 PK 24.4 2.2 40.47 54 -13.53 0-360 300 \

PK - Peak detector
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL / VERTICAL PLOT

UL EMC - Melville 17 Feb 2014 22:02:42

B85

Rodioted Emissions 3-meter

Manufacturer Electralux
75 Device:Plug-In Netwark Interfoce CNIUD
Mode | :DAAS (Wifi Module)d

Job# 18147996 Tested By RM
65 Antenna 2 11n  0AMG4 Ch 6 MCS5
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45

FCC Pt 15 Bubpart C

335
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184 18ap
Frequency (MH=zD

Rorge (MHz) Det  RBW  VEW / Avg Tup Sucep Pts  #Sups/Mal Range_(HHz) Dt ReW VB / fvg Tup Sucep Pts  #3ups/Mode
1:3p-280 PEAK 128k IM / Log-Pur(Videa) LBl =/HHz 4881 Inf/MAXH 3:200-1800 PEAK 128k 1M / Log=Pur (Uide=a) BB s/MHz 8081 Inf/MAKH
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
30.3825 13.01 PK 17.6 0 30.61 40 -9.39 0-360 400 H
194.05 13.58 PK 15.6 8 29.98 43.5 -13.52 0-360 250 H
40.9225 12.79 PK 13.6 0 26.39 40 -13.61 0-360 100 \

PK - Peak detector

Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuVv) (dBuV/m) 15.209
575.4 13.8 PK 19 1.7 34.5 46 -11.5 0-360 100 H
687.6 14.63 PK 20.4 1.7 36.73 46 -9.27 0-360 300 H
810.1 14.72 PK 22.2 2.2 39.12 46 -6.88 0-360 100 \

PK - Peak detector
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

9.1.6 WORST-CASE BELOW 1 GHz N MODE QPSK

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, 802.11n QPSK MODE
(HORIZONTAL/VERTICAL) DAAS VERSION

HORIZONTAL / VERTICAL PLOT

UL EMC - Melville 17 Feb 2814 20:35:83

B85

Rodioted Emissions 3-meter

Manufacturer Electrolux

75 Device Plug-Tn Netuark Interfoce (NIUD
Mode | :DAAS (Wifi Module)

Job#: 18147596 Tested By: RM

65 Antenna | 1in OPSK  Ch 6 MCSH

55

45

FCC Pt 15

CaBul/m)

« b

i W\‘I}MV“’ sl

e, kb
L “.‘”M\M L0

il b
AM"\"“\.'“‘J'M-""V‘!" W‘W»N\"‘mh-‘“w {

5] 184 188b
Frequency (MH=3

Rorge CMHz) Det  RBW  VEW / Avg Tup Sucep Pts  #oups/Ma Ronge_CHz) Det  Rell  UBH / fvg Tup Sucep Pts  #3ups/Mode
1:3p-260 PEAK 128k M / Log-Pur(Uidsa) .BAta/MHz 4881 Inf/MAXH 3:200-10ED PEAK 128k 1M / Log=Pwr (Uideo) .BB1s/MHz 6801 Inf/MAXH
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
33.9525 13.23 PK 16.1 1 29.43 40 -10.57 0-360 102 H
162.5575 13.66 PK 14.8 6 29.06 43.5 -14.44 0-360 250 H
182.065 13.65 PK 15.6 .8 30.05 43.5 -13.45 0-360 100 \

PK - Peak detector

Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuVv) (dBuV/m) 15.209
438.3 13.09 PK 16.5 1.5 31.09 46 -14.91 0-360 102 H
983.9 13.95 PK 245 2.2 40.65 54 -13.35 0-360 300 H
718.1 15.11 PK 20.5 1.9 37.51 46 -8.49 0-360 300 \

PK - Peak detector
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL / VERTICAL PLOT

SBUL EMC - Melville

17 Feb 2014 23:27:38
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Job#: 1814
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Det  REW  VBW / fvg
PEAK 128k {M / Logf
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Sucep Pts  #5ups/Mode
.BB15/MHz 8001 Inf/MAXH
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuV/m) 15.209
31.615 12.46 PK 17.1 0 29.56 40 -10.44 0-360 250 H
111.94 12.86 PK 12.6 .5 25.96 43.5 -17.54 0-360 250 H
184.105 14.01 PK 15.8 7 30.51 43.5 -12.99 0-360 100 H

PK - Peak detector

Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuVv) (dBuV/m) 15.209
254.9 13.92 PK 12.1 9 26.92 46 -19.08 0-360 400 H
587.2 14.64 PK 19.4 1.7 35.74 46 -10.26 0-360 300 H
986.6 15.26 PK 24.4 2.3 41.96 54 -12.04 0-360 300 H

PK - Peak detector
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

9.1.7 WORST-CASE BELOW 1 GHz MAC VERSION

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE, CONFIGURATION
(HORIZONTAL/VERTICAL) MACS VERSION

HORIZONTAL / VERTICAL PLOT

UL EMC - Melville 21 Feb 2814

85

Rodioted Emissions 3-meter

Manufocturer (Electrolux

75 Device Plug-In Netwark Interfoce (NIUD
Mode I:DAAS (Wifi Moduled

Job#:181475996

65 Tested by:GB Moc Uersion

55

45

FCC Pt 15

CdBuli/m)

"Wuw
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gl
u‘wMMwWwA"M“¥

Mgl
L TR

|
T
Al

T | i
L bl

184 188b
Frequency (MHz)

Det  REW UBW / Avg Tup Sueep Fts  #5ups/fa Range_CHHz) Det  REW  UBM / fAvg Tup Sueep Fts  #3ups/Mode
PEAK 128k [N / Log-Pur(Videa)  .B@1e/MHz 4881 Inf/MAXH 3:208-1608 PEAK  12Bk 1M/ LogPwr (Videm)  @BTe/MHz  8BE1  Inf/MAXH

FCC Pt 15 Subpart C (38-1886EMHz) 3M.TST Rev 3.5 18 Feb 2814
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Horizontal 30 - 200MHz

Marker Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuv) (dBuv/m) 15.209
1 30.7225 12.98 PK 17.6 0 30.58 40 -9.42 0-360 101 H
2 191.245 13.92 PK 15.6 .8 30.32 43.5 -13.18 0-360 250 H

PK - Peak detector

Vertical 30 - 200MHz

Marker Frequency Meter Det AF-54 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuV) (dBuV/m) 15.209
3 47.255 12.93 PK 10.9 1 23.93 40 -16.07 0-360 100 \
4 117.295 12.95 PK 13.2 .5 26.65 43.5 -16.85 0-360 100 \

PK - Peak detector

Horizontal 200 - 1000MHz

Marker Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuV) (dBuV/m) 15.209
5 291.8 15.29 PK 13 11 29.39 46 -16.61 0-360 400 H
6 305.9 16.69 PK 13.1 1.1 30.89 46 -15.11 0-360 400 H

PK - Peak detector

Vertical 200 - 1000MHz

Marker Frequency Meter Det AF-67 [dB/m] GL-3M [dB] Corrected FCCPt 15 Margin Azimuth Height Polarity
(MHz) Reading Reading Subpart C (dB) (Degs) (cm)
(dBuV) (dBuV/m) 15.209
7 211.4 14.08 PK 10.8 .8 25.68 43.5 -17.82 0-360 400 \
8 225.8 16.73 PK 10.8 8 28.33 46 -17.67 0-360 400 \
9 229.3 25.22 PK 10.9 9 37.02 46 -8.98 0-360 400 \
10 2334 15.36 PK 11 9 27.26 46 -18.74 0-360 400 \

PK - Peak detector
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

9.2 TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS LOW CHANNEL ANTENN APORT 1

UL EMC - Melville 18 Feb 2814 111547

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module)

4R AT F2MH

o
ol & A 3

rt—1 t2Mt
Tested By:GB b 5. 5Mbps

FCC SubC 15.289 Avg CdBuU/m]

L
e e
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P oot e b e
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CdBul/m2

26.5

Frequency (GHz)
Spurios 1-26GHz 11g 6 Mops Low 2412GHz Ant 1.DAT * Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency [Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height

(GHz) (dBuVv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2515 66.65 PK2 213 -42.75 45.2 74 -28.8 147 329 H
*2.2518 52.79 MAv1 213 -42.75 31.34 54 -22.66 147 329 H

Test Frequency [Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height

(GHz) (dBuVv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS MID CHANNEL ANTENN A PORT 1

UL EMC - Melville 19 Feb 2814 18:26:48

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module)
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Spurios 1-26GHz 11g 6 Mops Low 2412GHz Ant 1.DAT * Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2515 66.65 PK2 213 -42.75 45.2 74 -28.8 147 329 H
*2.2518 52.79 MAv1 213 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H
AF-48106
Test Frequency |Meter Reading [dB/m] Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector| (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*4.874 56.03 MAv1 37.2 -52.12 41.11 54 -12.89 62 343 \
*4.8741 67.14 PK2 37.2 -52.12 52.22 74 -21.78 62 343 \
*4.8741 67.99 PK2 37.2 -52.12 53.07 74 -20.93 62 343 H
*4.879 58.4 MAv1 37.2 -52.12 43.48 54 -10.52 62 343 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS HIGH CHANNEL ANTEN NA PORT 1

UL EMC - Melville 19 Feb 2814 13:48: 48

Radioted Emissions 3—-meter

Manufocturer Electrolux

Device:Plug—In Network Interface CNIUJ

FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module)
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Frequency (GHz)
Spurios 1-26GHz 11b 5_5 Mbps High 2462GHz Ant 1 BOA7.DAT * Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2515 66.65 PK2 213 -42.75 45.2 - - 74 -28.8 147 329 H
*2.2518 52.79 MAv1 213 -42.75 31.34 54 -22.66 - - 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 - - 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 - - 117 330 H
AF-48106
Test Frequency |Meter Reading [dB/m] Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector| (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
* 4.9239 70.8 PK2 37.2 S212 55.82 - - " 1818 184 123 v
MAv1 37.2 -52.12 54 -11.26 - -
*4.9244 57.74 v 42.74 184 123 \
*4.9241 68.47 PK2 372 S22 53.49 - - I 2051 3 221 H
MAv1 37.2 -52.12 54 -11.8 - -
*4.924 57.18 v 422 3 21 | H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS LOW CHANNEL ANTENN A PORT 2

UL EMC - Melville 19 Feb 2814 11:38:22

Radioted Emissions 3—-meter

Manufocturer Electrolux
f Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module)
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Frequency (GHz)
Spurios 1-26GHz 11b 5 5 Mbps Mid 2437GHz Ant 1 EUT marked BDQ7§bQT * Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2515 66.65 PK2 213 -42.75 45.2 - - 74 -28.8 147 329 H
*2.2518 52.79 MAv1 213 -42.75 31.34 54 -22.66 - - 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 - - 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 - - 117 330 H
AF-48106
Test Frequency |Meter Reading [dB/m] Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector| (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
PK2 74 -18.48
*4.824 70.72 37.1 -52.3 55.52 - - 100 181 \
MAv1 54 -10.62 - -
*4.8243 58.58 v 37.1 -52.3 43.38 100 181 \
PK2 74 -19.59
*4.824 69.61 37.1 -52.3 54.41 - - 12 128 H
MAv1 54 -11.25 - -
*4.8239 57.95 v 37.1 -52.3 42.75 12 128 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS MID CHANNEL ANTENN A PORT 2

UL EMC - Melville 19 Feb 2814 11:88:86

Radioted Emissions 3—-meter

Manufocturer Electrolux

Device:Plug—In Network Interface CNIUJ

FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module)
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Frequency (GHz)
Spurios 1-26GHz 11b 5 5 Mbps Mid 2437GHz Ant 1 EUT marked BDQ7§bQT * Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2515 66.65 PK2 213 -42.75 45.2 74 -28.8 147 329 H
*2.2518 52.79 MAv1 213 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H
AF-48106
Test Frequency |Meter Reading [dB/m] Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector| (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
* 4.874 71.89 Pk2 372 S212 56.97 7 1703 86 100 v
MAv1 37.2 -52.12 54 -9.74
*4.8741 59.18 v 44.26 86 100 \
PK2 37.2 -52.12 74 -20.12
*4.8741 68.8 53.88 341 129 H
MAv1 37.2 -52.12 54 -12.72
*4.874 56.2 v 41.28 341 129 | H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS HIGH CHANNEL ANTEN NA PORT 2

UL EMC - Melville 19 Feb 2814 13:21:48

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module)
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Frequency (GHz)
Spurios 1-26GHz 11b 5_5 Mbps High 2462GHz Ant 2 BOA7.DAT * Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2515 66.65 PK2 213 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 213 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H
AF-48106
Test Frequency |Meter Reading [dB/m] Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuVv) Detector| (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*4.9186 71.28 PK2 372 -52.03 56.45 74 -17.55 326 296 \
MAv1 37.2 54 -3.54
*4.9187 65.29 v -52.03 50.46 326 296 \
*4.9185 69.64 PK2 372 -52.03 54.81 I 1919 75 291 H
MAv1 37.2 54 -6.4
*4.9186 62.43 v -52.03 476 75 201 | H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

AUTHORIZED BANDEDGE (LOW CHANNEL) ANTENNA PORT 2

LOW CHANNEL BANDEDGE, PEAK/AVERAGE, HORIZ
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DATE: 2014-07-23

REPORT NO: 10147996
IC: 12012A-5430042

FCC ID: 2ABHC-5430042

HIGH CHANNEL BANDEDGE, PEAK/AVERAGE, HORIZ

11 Dec 2813 B6:19:38

UL EMC - Melville

R
Restricted Bandedge

Manufacturer Electrolux

Device:Plug-In Network Interface (NIU

Model :UT471816  (WiFi Madule)
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Manufacturer :Electrolux

[CEl ; Device:Plug-In Network Interface (NIUD
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS LOW CHANNEL ANTENN APORT 1

UL EMC - Melville 19 Feb 2814 14:42:46

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module)

4R AT

o —
ol & t

Arrt—t—241+2M
Tested By:GB 1g 6Mbps BD:A7

FCC SubC 15.289 Avg CdBuU/m]
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pr e et 2 1
IR T ey
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CdBul/m2
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Frequency (GHz)
Spurios 1-26GHz 11b 5_5 Mbps High 2462GHz Ant 1 BOA7.DAT * Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS MID CHANNEL ANTENN A PORT 1

UL EMC - Melville 19 Feb 2814

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] | Model :DAARS (Wifi Module)

4R AT 43T M

o
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T 43
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Frequency (GHz)
Spurios 1-26GHz 11b 5_5 Mbps High 2462GHz Ant 1 BOA7.DAT * Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS HIGH CHANNEL ANTEN NA PORT 1

UL EMC - Melville 19 Feb 2814 268:54: 32

Radioted Emissions 3—-meter

Manufocturer Electrolux
] Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module)

4R AT A6

o
ol & A

T 46
Tested By:GB 1g 6Mbps BD:A7

FCC SubC 15.289 Avg CdBuU/m]
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Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 288 1 Ht 1 Segment.TST Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS LOW CHANNEL ANTENN A PORT 2

UL EMC - Melville

19 Feb 281

4 14:24:24

FCC SukC Peok [dBul/ml

Rodioted Emissions 3-meter

Manufocturer:Electrolux
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Rev 8.5 18 Feb 20814

Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS MID CHANNEL ANTENN A PORT 2

UL EMC - Melville 19 Feb 2814 15:32:42

Rodioted Emissions 3-meter

Monufocturer Electrolux
Device:Plug—In Network Interface (NIU2
FCC SubC Peak [oBul/ml Model :DAARS (Wifi Maduled

} b 4 B A7 50 b0 DARTMH
ol & Ar 437HMH

Tested By:GH 11g 6Mbps ED:A7
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Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS HIGH CHANNEL ANTEN NA PORT 2

UL EMC - Melville 19 Feb 2814 16:85:47

Rodioted Emissions 3-meter

Monufocturer Electrolux
Device:Plug—In Network Interface (NIU2
FCC SubC Peak [oBul/ml Model :DAARS (Wifi Maduled

} b 4 B A7 50 P EE W V-2 1VII
ol & Ar 4oZMH

Tested By:GH 11g 6Mbps ED:A7
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Frequency (GHz)
Bpurios 1-26GHz 11b 5 5 Mbps High 2462GHz Ant 1 BDA7.DAT % Rev 8.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2515 66.65 PK2 213 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 213 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H
Test Frequency | Meter Reading AF-48106 | Gain/Loss | Corrected Reading FCC SubC 15.209 Avg | Margin FCC SubC Peak | PK Margin [ Azimuth | Height
(GHz) (dBuVv) Detector| [dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] [Polarity
*4.924 64.2 PK2 27.2 -52.18 39.22 74 -34.78 54 268 H
*4.924 54.22 MAv1 27.2 -52.18 29.24 54 -24.76 54 268 H
*4.9239 63.54 PK2 27.2 -52.18 38.56 74 -35.44 245 307 \
*4.924 52.84 MAv1 27.2 -52.18 27.86 54 -26.14 245 307 \

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

AUTHORIZED BANDEDGE (LOW CHANNEL) ANTENNA PORT 2
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

AUTHORIZED BANDEDGE (HIGH CHANNEL) ANTENNA PORT 2

HIGH CHANNEL BANDEDGE, PEAK/AVERAGE, HORIZ

HZL, EMC - Melville

18 Dec 2813

18:29:19
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS LOW CHANNEL ANTENN APORT 1

UL EMC - Melville 19 Feb 2814 23:56:24

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module) BD: A7

4R AT =)

o 4 ' B
ol & = o—GEBrRM

Feste
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Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 288 1 Ht 1 Segment.TST Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS MID CHANNEL ANTENN A PORT 1

UL EMC - Melville 20 Feb 2614 B1:56:50

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module) BD: A7
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CdBul/m2

26.5

Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 288 1 Ht 1 Segment.TST Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS HIGH CHANNEL ANTEN NA PORT 1

UL EMC - Melville 20 Feb 2614 B3:42:89

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peck [dBul/m] ‘ Model :DAAS (Wifi Modulel BD: A7
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Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 288 1 Ht 1 Segment.TST Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS LOW CHANNEL ANTENN A PORT 2

UL EMC - Melville 28 Feb 2814 85 24:58
‘ Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] | Model :DAARS (Wifi Module) BD: A7
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Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 288 1 Ht 1 Segment.TST * Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS MID CHANNEL ANTENN A PORT 2

UL EMC - Melville

28 Feb 26814 B7:42:43
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Rev 8.5 18 Feb 20814

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Horizontal 1 - 2GHz

Test Frequency |Meter Reading AF-51442 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height

(GHz) (dBuV) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*1.0941 64.52 PK2 20 -44.29 40.23 54 -13.77 74 -33.77 188 171 H
*1.0939 52.8 MAv1 20 -44.3 28.5 54 -25.5 - - 188 171 H
*1.3246 62.76 PK2 20.5 -44.12 39.14 54 -14.86 74 -34.86 240 340 H
*1.3238 52.6 MAv1 20.5 -44.07 29.03 54 -24.97 - - 240 340 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS HIGH CHANNEL ANTEN NA PORT 2

UL EMC - Melville 28 Feb 2814 B8:33:24

Rodicted Emissions 3-meter

Manufocturer !Electrolux
Device: Plug-In Network Interface (NIUJ
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Frequency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 289 1 Ht 1 Segment TST * Rev 8.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Horizontal 1 - 2GHz

Test Frequency |Meter Reading AF-51442 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height

(GHz) (dBuV) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*1.0941 64.52 PK2 20 -44.29 40.23 54 -13.77 74 -33.77 188 171 H
*1.0939 52.8 MAv1 20 -44.3 28.5 54 -25.5 - - 188 171 H
*1.3246 62.76 PK2 20.5 -44.12 39.14 54 -14.86 74 -34.86 240 340 H
*1.3238 52.6 MAv1 20.5 -44.07 29.03 54 -24.97 - - 240 340 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

9.5 TXABOVE 1 GHz 802.11n QAM 16 MODE IN THE 2.4 GHz BAND
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LOW CHANNEL RESTRICTED, PEAK/AVERAGE, HORIZ

‘NHLL EMC - Melville 6 Feb 2814 15:46:26

Restricted Bandedg
Ameuw”’\”y
o

2a Device:Plug-In Network Interfacs (Nl

Mode | :DARS CWiFi Modulle) /
Job#:1B147996 Tested By: GB/JC
New Settinglin MCS3 Ant | 2412MHz |

|

i

m MMWWW

EL]

80

Iy

.
o qu‘l\mﬁ.mmmwwwww‘”v

lts/meter)

e e,
Restricted b

dB (ulo

2.31 2.415

Freguency (GHz)
BondEdge 2318-2415MHz DTS PK & AUG Horz 1BHz UBW.TST % Rev 3.5 14 Jan 2814

LOW CHANNEL RESTRICTED, PEAK/AVERAGE, VERT

‘NHLL EMC - Melville 6 Feb 2814 15:4@: 11

Restricted Bandedg

Manufacturer (£ lectrol ux T
aa Device:Plug-In Network Interface ijuV)M"W
Mode | :DAARS (Wi il /
Job#: 18147996 By: cB/uc |
a9 New Settinglin MCS3 Ant 1 2412MHz /

|
80 |

WW““%MMMJ

&

Iy
\JN/WAAJMMWJA/WW/

lts/meter)

TN A T PN YRV PR TR
Restricted Band - Avg ’

dB (ulo

2.31 2.415

Freguency (GHz)
BondEdge 2318-2415MHz DTS PK & AUG Uert 1BHz UBW.TST %

Rev 9.5 14 Jan 2814

Page 264 of 321
UL LLC FORM NO: CCSUP4701D

1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of UL LLC




REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

AUTHORIZED BANDEDGE (LOW CHANNEL) ANTENNA PORT 2
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS LOW CHANNEL ANTENN APORT 1

UL EMC - Melville 28 Feb 26814 14:87:21

Rodioted Emissions 3-meter

Monufocturer Electrolux

Device:Plug—In Network Interface (NIU2
FCC SubC Peak [oBul/ml { Model :DAARS (Wifi Maduled BD: A7
bobd 47396 Fested—GBARM

Antenna 1 11n MCS3 Low Ch 2412

FCC SubC 15.2089 Avg CdBul/m]

I P y
R TN e ey

CdBul/m

sl . L
‘M‘i\w‘r‘ Wi bl bl e ‘\"-L
e

i

26.5

Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 209 1 Ht 1 Segment.TST %

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.

Rev 8.5 18 Feb 20814
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS MID CHANNEL ANTENN A PORT 1

UL EMC - Melville 20 Feb 2614

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peck [dBul/m] | Mode! :DAAS (Wifi Modulel BD A7
fob 47396 Fested 6B RM

t
Antenna 1 11k MCS3 Mid Ch 2437

FCC SubC 15.289 Avg CdBuU/m]
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Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 288 1 Ht 1 Segment.TST Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS HIGH CHANNEL ANTEN NA PORT 1

UL EMC - Melville 20 Feb 2614 15:14:54

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module) BD: A7

7 = R
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bbb - T et B
ol Fersted—GBf

t
Antenna | n MCS3  High Ch 2462

FCC SubC 15.289 Avg CdBuU/m]
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CdBul/m2

26.5

Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 288 1 Ht 1 Segment.TST Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23

IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS LOW CHANNEL ANTENN A PORT 2

UL EMC - Melville

20 Feb 2614

16:37:12

FCC SubC Peck [dBul/m]

Radioted Emissions 3—-meter

Manufocturer Electrolux

Device:Plug—In Network Interface CNIUJ

Mode! :DAAS (Wifi Modulel BD: A7
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Freguency (GHz)

26.5

Rev 3.5 18 Feb 2814

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS MID CHANNEL ANTENN A PORT 2

UL EMC - Melville 20 Feb 2614 16:84:59

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module) BD: A7
fob 47396 Fested 6B RM

t
Antenna 2 11k MCS3  Mid Ch 2437

FCC SubC 15.289 Avg CdBuU/m]
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Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 288 1 Ht 1 Segment.TST Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.

Page 276 of 321

UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of UL LLC



REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS HIGH CHANNEL ANTEN NA PORT 2

UL EMC - Melville 20 Feb 2614 15:38: 308

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module) BD: A7
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ol Fested—GBf

t
Antenna 2 11k MCS3  High Ch 2462
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Freguency (GHz)
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Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
C: 12012A-5430042

9.6 TX ABOVE 1 GHz 802.11n QAM 64
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

AUTHORIZED BANDEDGE (HIGH CHANNEL) ANTENNA PORT 1
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

RESTRICTED BANDEDGE (LOW CHANNEL) ANTENNA PORT 2

LOW CHANNEL RESTRICTED, PEAK/AVERAGE, HORIZ

dBlulolts/meter)

UL EMC - Melville

11 Dec 2813

B5:84: 16

11a

1808

Job#: 18147996
I1n MCS5 Ant2 Pur

EL]

Restricted Bondedge

Marufacturer Electrollux
Device:Plug-In Netuo
Made ! :UT471818  C(WiFi| Module)

Tesded By: RM

}*

14158 Low Ch 1f2412M

|

.
K Interfoce ("

|

8d

el

]

f

7a

.
PPl
e

iy I
KA

bt
T e Y RV T2 2T W oW e W o Oy ow e e T U g o
Restricted Band - Avg

.31

ondEdge 231B-2415MHz DTS PK & AUG Horz

£
18Hz UBW.TST *

Rev

Z 4

LOW CHANNEL RESTRICTED, PEAK/AVERAGE, VERT

11 Dec 2813

dBCuVo [ ts/meter)

UL EMC - Melville

a5:12:46

9.5 28 Nov 2813

11a

189

94

Restricted Bondedge

Manufocturer:Electroljux

Device:Plug-In Ne

tuworlk Interfoce (N

Model :UT47181B  (WiFi| Module)

Job#: 18147996

I1n MCS5 Ant2 Pwr 14

Testled By: RM
56 Low Ch 1 [2412M

s,

84

74

py
A

|
P e ot N, e TR0 0 Rt AT i PR A S AR RS ANl
Restricted Band - Avg

31

Frequency (GHz)

ondEdge 231B-2415MHz DTS PK & AUG Uert 1BHz UBW.TST *

Rev 9.5 28 Nov 2813

Z.415

Page 282 of 321

UL LLC

1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200
This report shall not be reproduced except in full, without the written approval of UL LLC

FORM NO: CCSUP4701D
FAX: (877) 854-3577



REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

AUTHORIZED BANDEDGE (HIGH CHANNEL) ANTENNA PORT 2

HIGH CHANNEL BANDEDGE, PEAK/AVERAGE, HORIZ

UL EMC - Melville
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS LOW CHANNEL ANTENN APORT 1

UL EMC - Melville 20 Feb 2614 21:16:88

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
Wifi Madulel BD: A7

= R

FCC SubC Peck [dBul/m] Mode! :DAARS (
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ol Fested—GBf

t
Antenna | 11n QAMBE4 MCS5  Low Ch 2412

FCC SubC 15.289 Avg CdBuU/m]
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26.5

Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 288 1 Ht 1 Segment.TST Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average

Page 285 of 321

UL LLC

1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200

This report shall not be reproduced except in full, without the written approval of UL LLC

FORM NO: CCSUP4701D
FAX: (877) 854-3577




REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS MID CHANNEL ANTENN A PORT 1

UL EMC - Melville 21 Feb 2814 g1 :88:28

Radioted Emissions 3—-meter

Manufocturer Electrolux
I Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module) BD: A7

4R AT Tt Brnd

fobd a4 & Fested—GE-RM
Antenna | 11n  QAMBE4 MCS5  Mid Ch 2437

FCC SubC 15.289 Avg CdBuU/m]
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Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 288 1 Ht 1 Segment.TST Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23

IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS HIGH CHANNEL ANTEN NA PORT 1

CdBul/m2

UL EMC - Melville

21 Feb 2814

B7:35: 32

FCC SubC Peck [dBul/m]

Radioted Emissions 3—-meter
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Rev 3.5 18 Feb 2814

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* _indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS LOW CHANNEL ANTENN A PORT 2

UL EMC - Melville 20 Feb 2614 22:38:39

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module) BD: A7
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Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 288 1 Ht 1 Segment.TST * Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS MID CHANNEL ANTENN A PORT 2

UL EMC - Melville 21 Feb 2814 B4:23:24

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module) BD: A7
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Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 288 1 Ht 1 Segment.TST Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS HIGH CHANNEL ANTEN NA PORT 2

UL EMC - Melville 21 Feb 2814 B8:18:19

Radioted Emissions 3—-meter

Manufocturer Electrolux
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Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

AUTHORIZED BANDEDGE (HIGH CHANNEL) ANTENNA PORT 1

HIGH CHANNEL BANDEDGE, PEAK/AVERAGE, HORIZ
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18 Dec 2813 14:37:25

e

‘@B/“WMMWN
\y,

\

Restricted Bandedge

Manufacturer iElectrolusx

Device:!Plug-In Network Interface (NIUJ
Mode | :UT47181B  (WiFi Module)

Job#: 18147996 Tested By: GB

11n MCST Ant! Pwr 15 Hi Ch 11 2462M

90 )
|

|
88 |

er)

78

o

R

4
Y
’}”WMW I ,
e L T o = T e e Yo e WP T e o e
estricted Bard - fug

dBlulolts/met

34

2B

2.46

ondEdge 246B-2563MHz DTS PK & AUG Horz 1@BHz UBW.TST *

HIGH CHANNEL BANDEDGE, PEAK/AVERAGE, VERT

UL EMC - Melville

18 Dec 2813 14:44:35

e

160

Restricted Bandedge

Manufacturer iElectrolusx

Device:!Plug-In Network Interface (NIUJ
Mode | :UT47181B  (WiFi Module)

Job#: 18147996 Tested By: GB

11n MCST Ant! Pwr 15 Hi Ch 11 2462M

L]

er)

Wl M\/

=

Wh oy
Wiy,
Mo e A A S gy et b s Aot et A i oot
tricted Band -

dBlulolts/met

46

Page 294 of 321

UL LLC

1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200

FORM NO: CCSUP4701D
FAX: (877) 854-3577

This report shall not be reproduced except in full, without the written approval of UL LLC



REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RESTRICTED BANDEDGE (LOW CHANNEL) ANTENNA PORT 2
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11 Dec 2813 B2:38:23
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

AUTHORIZED BANDEDGE (HIGH CHANNEL) ANTENNA PORT 2

HIGH CHANNEL BANDEDGE, PEAK/AVERAGE, HORIZ
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS LOW CHANNEL ANTENN APORT 1

UL EMC - Melville 28 Feb 26814 B9:21:42

Rodioted Emissions 3-meter

Monufocturer Electrolux

Device:Plug—In Network Interface (NIU2
FCC SubC Peak [oBul/ml Model :DAARS (Wifi Maduled BD: A7
bobd 47396 Fested—GBARM

Antenna 1 11n MCST  Low Ch 2412

FCC SubC 15.2089 Avg CdBul/m]
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Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 209 1 Ht 1 Segment.TST %

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.

Rev 8.5 18 Feb 20814
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS MID CHANNEL ANTENN A PORT 1

UL EMC - Melville 28 Feb 26814 B9:52: 60

Rodioted Emissions 3-meter

Monufocturer Electrolux
Device: Plug—In Network Interfaoce CNIUD
FCC SubC Peak [oBul/ml Model :DAARS (Wifi Maduled BD: A7

4R aA7og =1¥]
&

o Teeted =
ol Fested—GER!

Antenna 1 11n MCS1  Mid Ch 2437

FCC SubC 15.2089 Avg CdBul/m]

[
|
A TMUL‘W ; “'Mh;,f;;‘fxl;«v;wu‘.,L*

WWW o e
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17 [T 2y
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CdBul/m

26.5

Freguency (GHz)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 209 1 Ht 1 Segment.TST %

Note: No additional spurious emissions observed in restricted bands

Rev 8.5 18 Feb 20814
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Horizontal 1 - 2GHz

Test Frequency |Meter Reading AF-51442 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height

(GHz) (dBuV) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*1.0941 PK2 20 -44.29 40.23 54 -13.77 74 -33.77 188 171 H
*1.0939 MAv1 20 -44.3 28.5 54 -25.5 188 171 H

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height

(GHz) (dBuv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity

*2.2515 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height

(GHz) (dBuv) Detector|[dB/m] (dB) (dBuV/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [cm] Polarity
*2.2915 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS HIGH CHANNEL ANTEN NA PORT 1

UL EMC — Melville 20 Feb 2014  18:44:43

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module) BD: A7
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t
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Frequency (GHz)
Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS LOW CHANNEL ANTENN A PORT 2

UL EMC - Melville 20 Feb 2614 13:33:51

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Mudu\e] BD A7
fob 47396 Fested—6E84R

Antenna 2 WWH MCST  Low C% 2412

FCC SubC 15.289 Avg CdBuU/m] |
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[ ww¢nm

CdBul/m2

26.5

Fwequemca (GH=z)
BOMS 1GHz - 26GHz General Pt 15 Sub C 15 283 1 Ht 1 Segment.TST Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
No additional emissions above the system noise floor.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS MID CHANNEL ANTENN A PORT 2

UL EMC - Melville 20 Feb 2614 41:87

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module) BD: A7
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bbb - T et B
ol Fested—GBf

t
Antenna 2 11k MCST Mid Ch 2437

FCC SubC 15.289 Avg CdBuU/m]
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Frequency (GHz)
Lotest Scon 2-18-14_Noon .DAT * Rev 8.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

HORIZONTAL/VERTICAL DATA

Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2515 66.65 PK2 21.3 -42.75 45.2 54 -8.8 74 -28.8 147 329 H
*2.2518 52.79 MAv1 21.3 -42.75 31.34 54 -22.66 147 329 H
Test Frequency |Meter Reading AF-48107 Gain/Loss |Corrected Reading FCC SubC 15.209 Avg Margin |FCC SubC Peak PK Margin |Azimuth Height
(GHz) (dBuv) Detector|[dB/m] (dB) (dBuv/m) [dBuV/m] (dB) [dBuV/m] (dB) [Degs] [em] Polarity
*2.2915 64.19 PK2 21.1 -42.72 42.57 54 -11.43 74 -31.43 117 330 H
*2.2911 51.3 MAv1 21.1 -42.75 29.65 54 -24.35 117 330 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

HARMONICS AND SPURIOUS EMISSIONS HIGH CHANNEL ANTEN NA PORT 2

UL EMC - Melville 20 Feb 2614 11537

Radioted Emissions 3—-meter

Manufocturer Electrolux
Device:Plug—In Network Interface CNIUJ
FCC SubC Peak [oBul/m] Model :DAARS (Wifi Module) BD: A7
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t
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Frequency (GHz)
Rev 9.5 18 Feb 2014

Note: No additional spurious emissions observed in restricted bands
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

10 AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 7.2.2
Frequency of Emission (MHz) Conducted Limit (dBuV)
(uasi-peak Average
0.15-0.5 B toy 56 56 to 46
0.5-5 56 46
5-30 fl) 30
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.4-
2009.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

RESULTS DAAS VERSION

6 WORST EMISSIONS

Frequency Meter Det | Line 1 G/L | Corrected Class B Margin Class B Margin
(MHz) Reading (dB) Reading | QPK Limit (dB) Avg Limit (dB)
(dBuV) (dBuV) (dBuV) (dBuV)
.15341 41.35 PK 10 51.35 65.81 -14.46 - -
.16363 38.41 PK 10 48.41 65.28 -16.87 - -
.19088 49.66 PK 10 59.66 64 -4.34 - -
.26924 43.8 PK 10 53.8 61.14 -7.34 - -
.31864 35.29 PK 10 45.29 59.74 -14.45 - -
.38507 34.7 PK 10 44.7 58.17 -13.47 - -
PK - Peak detector
Frequency Meter Det | Line 2 G/L | Corrected Class B Margin Class B Margin
(MHz) Reading (dB) Reading | QPK Limit (dB) Avg Limit (dB)
(dBuVv) (dBuVv) (dBuV) (dBuV)
.19259 48.02 PK 10 58.02 63.92 -5.9 - -
.20536 47.91 PK 10 57.91 63.39 -5.48 - -
.25902 44.01 PK 10 54.01 61.46 -7.45 - -
.26924 43.11 PK 10 53.11 61.14 -8.03 - -
.31523 34.51 PK 10 44.51 59.83 -15.32 - -
.38337 33.77 PK 10 43.77 58.21 -14.44 - -
PK - Peak detector
Peak/Average/RMS Emissions
Frequency Meter Det Line 1 Corrected Class B Margin Class B Margin
(MHz) Reading G/L (dB) Reading QPK (dB) Avg Limit (dB)
(dBuVv) (dBuVv) Limit (dBuVv)
(dBuV)
1514 15.95 CAV 10 25.95 - - 55.92 -29.97
.16049 20.96 CAV 10 30.96 - - 55.44 -24.48
.19242 37.48 CAV 10 47.48 - - 53.93 -6.45
27277 36.64 CAV 10 46.64 - - 51.03 -4.39
.31673 25.37 CAV 10 35.37 - - 49.79 -14.42
.38254 23.71 CAV 10 33.71 - - 48.22 -14.51
CAV - CISPR average detection
Frequency Meter Det Line 2 Corrected Class B Margin Class B Margin
(MHz) Reading G/L (dB) Reading QPK (dB) Avg Limit (dB)
(dBuVv) (dBuVv) Limit (dBuVv)
(dBuV)
.19306 37.76 CAV 10 47.76 - - 53.9 -6.14
.20489 37.67 CAV 10 47.67 - - 53.41 -5.74
.25615 35.92 CAV 10 45.92 - - 51.56 -5.64
.27315 32.77 CAV 10 42.77 - - 51.02 -8.25
.31696 25.09 CAV 10 35.09 - - 49.79 -14.7
.38193 23.95 CAV 10 33.95 - - 48.24 -14.29

CAV - CISPR average detection
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REPORT NO: 10147996
FCC ID: 2ABHC-5430042

DATE: 2014-07-23
IC: 12012A-5430042

LINE 1 RESULTS DAAS VERSION

UL EMC Melville

22 Jul 2814 15:808.:58
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

LINE 2 RESULTS DAAS VERSION

UL EMC Melville 272 Jul ZB14 15:88.58
Conducted RFI Ualtage

Manufocturer Electrolux
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

11 SETUP PHOTOS

ANTENNA PORT CONDUCTED RF MEASUREMENT SETUP

ANTENNA PORT CONDUCTED PHOTO

Intentionally left blank
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

POWERLINE CONDUCTED EMISSIONS MEASUREMENT SETUP

LINE CONDUCTED FRONT PHOTO
Intentionally left blank

LINE CONDUCTED BACK PHOTO
Intentionally left blank
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RADIATED RF MEASUREMENT SETUP (BELOW 1 GHz)

RADIATED FRONT PHOTO (BELOW 1 GHz)
Intentionally left blank
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RADIATED BACK PHOTO (BELOW 1 GHz)
Intentionally left blank
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RADIATED RF MEASUREMENT SETUP (ABOVE 1 GHz)

RADIATED FRONT PHOTO (ABOVE 1 GHz)
Intentionally left blank
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RADIATED BACK PHOTO (ABOVE 1 GHz)
Intentionally left blank
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

RADIATED RF MEASUREMENT SETUP FOR PORTABLE CONFIGUR ATION DASS VERSION

X-AXIS FRONT PHOTO
Intentionally left blank
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

Y-AXIS FRONT PHOTO
Intentionally left blank
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

Z-AXIS FRONT PHOTO
Intentionally left blank
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REPORT NO: 10147996 DATE: 2014-07-23
FCC ID: 2ABHC-5430042 IC: 12012A-5430042

END OF REPORT

Page 321 of 321

UL LLC FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of UL LLC



